JOHN DEERE
Parts Catalog

MODELS H, HN, HNH AND HWH TRACTORS

PC304



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

Model ""H"”

INDEX

Air Cleaner and Crankcase Ventilator. . . .
Brake and Final Drive..................

Camshaft and Associated Parts. .. .......

Carburetor. .. ......... .
Cluteh. ...
ConnectingRods. ... ..................
Cooling System. .. ....................
Countershaft and Reverse Gear. .........
Crankcase. ... ..o

Crankshaft, Pistons, and Associated Parts. .
Cylinder Block, Head, and Associated

Decalcomania Sets. . ..................
Differential .. .............. ... ........
Drawbar. ........... ... ... ...,

Electric Equipment. . ..................

Front And Rear Lamps.................
Front End, “HN" and “HNH". . .......
Front End, “HWH"...................
Front Wheel, “H" and “HWH". .. .....
Fuel System................. .. ... ...

Gasket Sets. .. ...
Gauges. ..o o
Gearshift. .. ..o
Generator and Relay. . ................
Governorand Fan.....................

Hood and Grilles.. ...................
Lighting Equipment Only..............
Lubricating System. . ..................

Lubrication Assemblies, Governor and
Camshaft. ...,

Magneto and Cables. . ................
Main Case.. oo
Manifold. .............. ... ...
Muffler and Exhaust Pipe

Page
23

27

17
10

19
24

45
26
30

36-42

38
33
32
34
22

46-47
20
23
40-41
12

21

39-40
3-4

Modais “HN" and “HNH"

Model "HWH”

Oil Filter.. ...
Oil Pump and Oil Pipes. ..............

Pedestal and Steering Assembly.........
Pistons, Connecting Rods, and Crankshaft. .
Power Lift..................... ...
Power Lift Cylinder. . .................
Power Lift Duplex Control Valve........
Powershaft. ..........................

Pulley and Clutch.....................

Radiator...............oo i
Rear Wheel Equipment. .. .............
Replacement Assemblies (Engine). ... ...

Seat and Platform. . ................ ...
Shift Forks. . ...
Shutter and Controls. .. ................
Sliding Gears and Shaft. ...............
Spark Plugs. ............. ... . ... ..
Starting and Lighting Equipment.........
Starting Motor. . ... ..o
Steering. . .ot

Throttle Control ... ..o
Tools. . ..o o

Valves and Tappets. . .. ...............

Page

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

ENGINE REPLACEMENT ASSEMBLIES
Crankshaft With Bearings Group

This group is made up of three assemblies—(1) of crankshaft with gear (2) of main bearings, connecting 1ods, and
shims (3) of gaskets.

Description Serial No.

Crankshaft and Bearing Group. ... .. ............... ... .. .. . H1000 -
Order: 1-—AH566R Crankshaft

1—AHB899R Bearing and Connecting Rod Assembly

1-—AH1161R Gasket Set*

Cylinder Block, Pistons, Rings and Gasket Group

This group is made up of three assemblies—(1) of cylinder block, (2) of pistons with rings and pins, (3) of gaskets.
Cylinder Block, Pistons, Rings and Gasket Group. ............... ... ..... ... ...... ... ... .. H1000
Order: 1—AHS510R Cylinder Block
1—AH1165R Pistons with Rings and Pins (Sub. for AH1109R)
1—AH1160R Gasket Set* (Sub. for AH1109R)

Combination Cylinder Block and Crankshaft Group

. This group is made up of six assemblies (or two groups)—Crankshaft with bearings and cylinder block with pistons,
rings, kets, etc., (1) crankshaft, (2) main bearings, connecting rods and shims, (3) cylinder block, (4) pistons with
rings and pins, (5 and 6) gaskets.

Cylinder Block and Crankshaft Group. . ... ......................................... ... ... H1000 -
Order: 1—AHS510R Cylinder Block

1—AH1165R Pistons with Rings and Pins (Sub. for AH1109R)

1—AHS566R Crankshaft

1-—AHB99R Bearing and Connecting Rod Assembly

1—AH1160R Gasket Set*

1—AH1161R Gasket Set*

*See pages 46-47 for illustrations and contents of gasket sets.

MAIN CASE

o 10
B— ¢
2
Key Part No. Description Serial No.
1 D 794R Piug, Oil Level......... . H1000-
2 D 793R Body, Oil Levei Piug . H1000-
3 15H 238 R Plug, Pipe (2 used). . H1000-
4 AH 671 R Case, H326R, Main. H1000-9999
[AH 789 R Case, H700R, Main. 10000~
5 15H 254 R Plug, Pipe... H1000—
6 15H 278 R Plug, Pipe H'1000—
7 H 328 R Gasket. 1000~
8 H 327R Cover....................... H1000-
9 12H 11 R Washer, Lock (3/8") (15 used) .. H1000-
10 19H 203 R Screw, Cap (3/8” x 3/4") (8 used) H1000~
1 H 501 R Gasket. 53000—
12 H 500 R Cover.. o H1006-
13 19H 199 R Screw, Cap (3/8” x5/8 ) (7used)....................c.ooi ... . H1000--

PC-304-(2-60)

65
&4

)
Y



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

Key

—=O0OW® NONDBWN =~

—-—

@it PUMP AND OlL PIPES 20

Description

Connector (B3 UsBA).......ouiieuiiiernrieiiiin e iiniiieeinieeinas
Gland (8 used) (Used only on Copper Pipe)..........coovviiiiniinnnennn.
Pipe, Oil, T‘pb.;a Front) . ..o e
Nut (8 umd) ( d only on Copper Pipes) . ..........cvvviininiinennnn.,
Stud, Oil Lead. ... ..ottt e e
Pxpe, L0 L IV P
Pipe, Pmssure Gauge (Inside)..............cooviiiiiiiiiiii i
Pipe, Pressure Gauge (Inside).............coviiiiiieiiiniinnineann.
COUDIIMG. ettt ettt e e e
Plpe, OM Tappet (Rear)
Elbow .............................................................
Pipe, Oil, Governor
ﬁlbto»&( “3?"&)"&"': ..... Coonar Bipasy, 1111l

u use sed only on Copper Pipes)..........c.oouuiuiiiiiinnnnnnnn
Pipe, Oil, R. H. Main éeann ........................................
Gland (4 used) (Usod only on Copper Pipes).....coouiiiiiii s
Connector (3 used) (Sub. for D392R) .............oiiiiiiiiiaiinann.
ConnBCLOr (2 USBA) . ... oottt it e e e
Wire (16 Gauge x 15”7 Long)......oouiiiiiiniiiteeeee i
Gear Pump Drive (Sub for AH1198R) ...
Koy, Woodruff (2 USBd). .......oouureerviinteniiineeriniieeeeenennanns
Resarvoir, Oil. ... ... . i e e

Strainer, Pump
ket

Cove .
Washer, ,Lock_@/B" Y4used) ... ..
Screw, Cap (B/8" X 17) (4US8A) . . ..o\ttt
Gear, H304R, Pump Idler. . ... .. ... i
Shaft, 1Q1EF BT . v oo
Nut (1/27) (B USBA) . ..ottt e e e e
Washer, Lock (1/27) (B3 used). . .......oouiiiiiiiinniiin e,
Stud (1/2”7 x 1-3/4”) (B USET) . . . ..\ttt
Bushing, Oil Relief (Sub. for A1278R)................coiiiinii...
Spring, Relief, with Pilot (Sub. R21097R and R21099R)...................
Pilot, Relief Spring............ .ot
£ L
Bracket. . ..
Screw, Adjusting (Sub. R21097R and R21099R) ... ............... ........
Spring, LocK. ... .. . e
Screw, Cap, Drilled (5/16” x 3/4"”) (2used)..........oovvvreereninnnn....
Screw, Cap, Drilled (5/16” x 1) (2 us8d)......c.cvviiiiiriiiiianeeeeenn.,
Wire (16 Gauge x 5”7 Long)........oouiiiii it it
Pipe, Oil, L. H. Main Bearing. ...........coiiuniiiiiiinineeneeenniis

* One H303R and one H304R in carton.

PC-304-(2-60)



4 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

OIL FILTER

R 705
Key Part No. Description Serial No.
1 (H 293 R NUt. .. e H1000-9999
lH 689 R Nut (Also use from H1000-9999 if AHB812R, Qil Filter Replacement Assambly
has been installed) H10000-
2 294 R Gasket..... H1000~
3 291 R Cover..... . . H1000-
4 [24H 448 R Washer............ .o i H1000-9999
24H 234 R Washer (Also use from H1000-9999 if AH812R, Oil Filter Replacement As-
( sembly has been installed) H10000-
5 A 519 R Gasket, Rubber................ R 000-
6 202 R SPring.....cooeuveiiiiiiiinan s HIOOO 9999
A 2441 R Spring (Also use from H1000-9999 if AH812R, Oil Filter, Replacement As-
sembly has been installed)........ ... ... ... ... ... ... ... iiiaan H10000-
7 AA 2095 R Plate, End, with Spacer (Also used from H1000-9999 if AH812R, Oil Filter
Replaoement Assembly has been installed). . . ........... ... ... ... ... H10000-
8 A 2530 R Spacer (Also used from H1000-9999 if AH812R, Oil Filler Replacement As-
sembly has been installed)........... ... ... .. ... . ... ...l H12374-
9 A 2444 R Snap Ring (Also used from H1000-9999 if AH812R, Oil Filter Replacement
Assembly has been installed). .. ....... ... ... ... ... ... il H10000-
10 (AH 812 R Filter Replacement Assembly.... ... ... ... ... ... .. .. ... ... ... ... ... H1000-9999
AH 1111 T Element, Filter (Carton of 4) (Also used from H1000-9999 if AH812R, Oil
Filter Replaoement Assembly has been installed).................... . .. H10000-
1 AH 786 R Outlet, Filter (Also used from H1000-9999 if AHB]ZR Oil Filter Replacement
Assembly has been installed). .. ...... ... ... ... .. i H10000~
12 Screw, Cap (5/16” x 27) (3 usad) ...................................... H10000-
13 12H 10R Washer Lock (5/16”) (3 used) ..................................... H1000-
14 H 287 R Body, Filter.. R e H1000-
15 R 20249 R Gasket (Sub. for A1149R) .......... e e e . H1000-
16 H 295 R Stud (7/16” X 7-7/8") . . ..ot e e ...... H1000-
17 "AH 1211 R Head, H288R, Filter, with Pipe Plug (Sub. for AHsoaR) ............. H1000-
L15H 253 R Plug, Pipe. ... ... . e H1000-
18 AB 326 R Spring, By-Pass Lead, with Centering Button. .. ......... .. ... . ... ..... H1000—
19 12H 9 R Washer, Lock (1/4”) (2 used: L. . . AU H1000-
20 21H 597 R Screw, Machine (2 used) . e e
21 H 290R Gasket.............................
22 F 1743 R Pin, Dowel (2 used) (Sub. for D186R).. A
23 H 289 R COVer......itttietititii i iiieiiiannens
24 B 439 R Spring........... ...l ..
25 B 430R Button...................... .. ...
26 D 2440 R Connector (2used).............
27 AH 597 R Pipe, Filter Discharge
28 A 2880 R Nut (4 used) (Use only on Copper Pipes)................................ H1000-
29 B 259 R Gland (4 used) (Use only on Copper Pipes)........... e H1000-
30 AH 902 R Pipe, Pump Discharge........................... FE ( 525360-27096
30811~
31 D 2440 R Connector (2 UsBd). ... ...ttt s E2‘3360—27096
308
32 H 297 R OB DOW. et e :H1000-25359
5 .H27097-30810
33 B 259 R Gland (Use only on Copper Pipes)................... B .. ‘H1000-25359
H27097-30810
34 A 2880 R Nut (Use only on Copper Pipesj........... ..o i . H1000-
35 AH 598 R Pipe, Pump Discharge................ ...... .. e fH1000-25359
‘H27097-30810
36 C 1706 R Nut, Packing................... ... .... BN e ‘H1000-25359
{H27097-30810
37 H 325 R Packing.................... e . ... . . ........ (H1000-25359
:H27097-30810

38 H 296 R Elbow..................... TR . e /H1000-25359
- -H27097-30810

PC-304- 2-60)




TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

Key

S W=

17 16

®
3490
Part No.

12H 10R
(AH 1222 R
D 7151 R
A 2501 R
15H 253 R
29H 483 R
A 2499 R
A 2500 R
H 807 R
H 808 R
JD 7152 R
JD 7163 R
H 397R
[H 398 R
H 399 R
A 258R
E 2150 R
A 2069 R
A 119R
12H 11 R
AH 888 R
H 741 R
AH 887 R
E 2150 R
H 248 R
A 2069 R
A 119R
12H 11 R

K
\94

GOVERNOR AND CAMSHAFT LUBRICATION ASSEMBLY

4 5 6 7

Description
Screw, Cap (3/8" x 1) (4 used)...
Washer, Lock (3/8”) (4 used) ......
Housing, H802R, L. H. Governor Be.
Cup, Bearing. ..
Elbow (2 used)
Plug, Pipe..

Pipe, Oil........
Fitting, Governor
Cone, Bearing. ....
Retainer with Balls...

Gasket (Thick) (2 used). ...
Connector (Sub. for D392R).........
Gland, Bushing (Used only on Copper
Nut (Used only on Copper Pipes)
Stud (3/8” x 1-3/8”) (4 used)
Washer, Lock (3/8”) (4 used
Nut (3/8”) (4used)............... .
Cover, H804R, L. H. Camshaft Bearing
Gasket. .. o.ooviii i
Cover, H803R, L. H. Camshaft Bearing....
Gland, Bushing (Used only on Copper Pipe)
Gasket.................... e

Nut (Used onty on Copper Pipes;
Stud (3/8" x 1-3/8'") (3 used).
Washer, Lock (3/8”) (3 used)
Nut (3/87) (B3USBA) ..t

Serial No.

H1000-
H1000-
H1000-
H1000-
H1000-16625
H16626-17580
H1000-16625
H1000-16625
H1000-16625
H1000-16625

H1000-16625
H1000-16625
H1000-16625
H1000-16625
H10000-17580
H10000-17580
H10000-17580
H10000-17580
H10000-17580
H10000-17580
H10000-17580
H1000-9999
H1000-9999
H1000-9999
H1000-9999
H1000-9999
H1000-9999
H1000-9999

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

[]
CYLINDER BLOCK, HEAD AND ASSOCIATED PARTS
3 \ W
I WHTTTG
s T
.Wlllllﬂl,\\\ WA\ /////l/lliIIIIIIIII T ]
6 ,' \“ X \\
\%\\\\\\\\\\“‘“\\\\\\\\\\\\\\\ MG
5 il
837
Key Part No. Description Serial No.
1 AH 519R Muffler. .................. fheeeicereeerieraeaans H1000-
2 12H 11 R Washer, Lock (3/8") (3 used H1000-
3 . Screw, Ca (3/8" x 1) 53 used; .. H1000-
; B 1673 R ‘gumor rash Screen (4 used)............coiiiiiiiiiiiiiiaaaae .. m%—
496 Screen, Trash..........cooevviiiinineaennns N .. -
6 12H 13R Washer, Lock (1/27) (RUS8d) . ..ot e H1000-
7 2H 615 R Bolt, Carriage wnth Nut (1/2" x1-1/47) (2used)............covnuennn .. H1000-
8 H 417 R Support, Fan SRAFt... ... .o ...crsenssnneaannesiinesinieeanneeenns .. H1000-
9 ... Screw, Gap 51/2" x 1-3/4'0 @used). Ll - H1000-26999
Yeeiv..... Screw, Cap (1/2' x2") (2used)........ ... ..ot . H27000-
10 (H 502 R Cover, Tappet...................... . H1000-26999
AH 911 R Cover, H912R Tappet, with Clamp. H27000-
1 H 506 R Clamp (2 use H1000-26999
H 899 R Clamp (2 27000~
12 B 54 R Gukot (Packed 5inaP . H1000-
13 AB 233 R Core, Breather............. ... ... ... ... . it H1000-
14 H 505R Gasket (Packed 5ina PKg.)...........coriuniiiiiiiiiiiiiiiieeaannan, H1000-
15 24H 143 R Washer (2used). . ...... ..o ieuiiniinnnaananienannnes PN . H1000-
16 C 1572 R Nut, Wing (2 used) (Sub. for AC1328R) .............cooviiinoiinennnnnn. H1000-
17 AH 568 R Cover, Breather......................coiiiiiiinieiiiinieiiannennns H1000-26999
AH 937 R Cover,Breather............ ... ... ... ... it H27000—
18 TO60 R FIaNg®. ... ...ttt ittt i taie et aaaeans H1000-
19 1062 R Pipe, Exhaust®. ... ... .. ... . it H1000-26999
fH 1059 R Pipe, Exhaust®®. ... ... ... i it H27000-
20 H 1061 R Packing (Packed 5ina Pkg.)................cooiinnn. .. H1000-
21 H 136 R Manifold. ................... .. H1000-
22 14H 392 R Nut (1/2°) (2 used)....... H1000-
23 ~. .... Nut(7/16") (4 used) ........ H1000-
24 H 137 R Gasket (Packed 5 in a Pkg.). H1000-
25 R 2622 R Stud (7/1 6” x 4-3/8”) (4 used, (S H1000-
26 15H 253 R Plug, Pipe......... ... oo ce.o... H1000-
27 369 R Washer Lead (2 used) (Packed 100 ina Pkg.)..............ooviiiiiit., H1000-
28 14H 261 R Nut (9/16") (BUSBA) ... ... it H1000-
29 503 R Gasket (Packed 5inaPkg)....... ..o, H1000-
30 H 589 R Guide, Valve (4 used) (Sub for AH1174R). . ........... ... ... .. ..o H1000-
31 T4H 404 R ONUt (3/47) ... e e e H1000-
32 264 R Washer, Lead (Packed 100 in a Pkg.)..........iiiiuiiiiiiiiin s H1000~-
33 AH 665 R Head, H110R Cylinder, with Valve Guides and Studs.................... H1000-
34 A 2093 R Plug, P ....................................... .. H1000-
35 H 111 R Gasket, Head (Packed 10 in a Pkg.) H1000
36 H 109 R Stud, Oil Lead H1000-
37 B 355 R Stud (9/16” x 5-1/4”) (Cylinder) (6 us H1000—
38 AA 3845 R Spark Plug (Hot Type) (Edison) (2 used) (Sub. AA5593R) . .. H1000-
AA 3846 R Spark Plug (Hot Type) (Champion) (2 used) (Sub, AA5593R).............. H1000-
AH 702 R Spark Plug (Edison) (2 used) (Sub. AA4369R)............................ H1000-
AH 830 R Spark Plug (Champion) (2 used) (Sub. AA4369R)
AA 5594 R Spark Plug (AC86 Comm.) (2 used)..............ououuiiuinieunnanaannnn
AA 6330 R Spark Plug (Auto-Lite) (Type BT-10F) (All-Fuel and Gasoline) (2 used)... .. H1000—-
AA 6331 R Spark Plug (Auto-Lite) (Type BT-8J) (Ali-Fuel and Gasoline) (2 used)...... H1000-
3 Nut(5/8”)(5used)..“.‘....‘......”........................4.‘.,... H1000-
40 12H 15R Washer, Lock (5/8”) (7used).......... . .. ... .....iiiiiiiiiiiain.s H1000-
41 AH 510 R Cylinder, H107R, with Studs. H1000-
42 (o] 719 R Stud (5/8" x 2-5/8”) 5 usad) H1000-
43 H 108 R Gasket (Packed 5 in a Pkg.) .. H1000-

R 44 H 743 R Pipe, Oil Lead........... .. H9789-
45 15H 73 R Coupling, Oil Lead Pip .. H9789-
46 ‘AH 541 R Support, Front End........... ... . ... . i i H1000-26999

AH 1016 R Support, Front End... ... ... .. .. .. i i H27000-
47 19H1356 R Screw, Cap (5/8" x 1-3/4%) (2uS6d).......c0 ittt H1000-
48 12H 14 R Washer, Lock (9/16”) (4 used). ...... e H1000-
49 .... Screw, Cap (9/16” x 1-1/2") (4used)....... ... ... .. i H1000—
50 21H1002 R Bolt (5/16” x 1/2”) (2 used) (Sub. for A2050R) . .......................... H1000-
51 12H 291 R Washer, Lock (2 used) (Sub. for A2188R and A3546R).................... H1000—
52 H 684 R Shield, R.H. Spark Plug. . .......... ... i H1000-

H 685 R Shield, L.H. Spark Plug........ ..ottt H1000-

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

CYLINDER BLOCK, HEAD AND ASSOCIATED PARTS—Continued

Key Part No. Description Serial No.

53 H 987 R Grommet, Rubber (2 used) (Packed 5 in a Pkg). P H1000-

54 AH 938 R Box, Tool ................................. H27000-

55 H BT R BOX, TOO . ..o H1000-26999

56 e Screw, Cap (5/16" X 7/8”) (2 usad) ........ H1000-26999

57 12H 10 R Washer, Lock (5/16”) (2 used). .. e H1000-26999

58 14H 785 R Nut (5/16”) (2used). ... ... H1000-

59 [AH 520 R Pipe, Exhaust, Flange, Packing and Hardware*. ... ................ .. .... H1000-26999
AH 934 R Pipe, Exhaust, Flange, Packing and Hardware**. ... .. . ... .............. H27000-

60  .......... Screw, Cap (1/2” x 1-3/4") (2used). ... H1000-

*For Tractors H1000-26999 equipped with an exhaust pipe welded to flange, order AH520R. After these parts have
once been installed, order single parts as illustrated.
**For Tractors H27000-56400 equipped with an ‘exhaust pipe welded to flange, order H1059R, H1060R, and H1081R.
After these parts have once been installed, order single parts as illustrated.

CRANKSHAFT, PISTONS AND ASSOCIATED PARTS

Key Part No. Description Serial No.
1 AH 1131 R Ring, Piston (6 Compression, 2 Oil Control). . ........................... H1000-
AH 1132 R Ring, Piston, .030” Oversize (6 Compression, 2 Oil Control) . .. ............ H1000-
AH 1238 R Ring, Piston, Oil Control (Pkg. of 2) (Sub. for Two AH1150R)............. H1000-
AH 1239 R Ring, Piston, .030” Oversize Oil Control (Pka. of 2) (Sub, for Two AH1151R) H1000-
H 213 R Pin, Piston (2 used) (Sub. for AH557R).. . .............. . .............. H1000-
lH 537 R Pin, Piston, .005” O.S. (Marked with Red) (2 used) (Sub. for AH660R).. . .. H1000-
H 1091 R Pln Piston, .003” O.S. (Marked with Yellow) (2 used) (Sub. for AH1153R). H1000-
N 3 H 214R Snap Ring (4 USBA) . . L H1000-
4 H 539 R Bushing (2 used) (Sub. for AHB6TR). .. ............ ... . ......ioiiu... H1000-
5 [AH 1165 R Piston, two H212R, with Rm s and Pins (Sub. for AH1109RY. . .. ..... .. .. H1000-
AH 1166 R Poston, two H810H .030” O.S., with Rings (Sub. for AH1047R)..... ... .. .. H1000-
6 AH 556 R Bolt with Nut (4 usad) ................................................ H1000-
7 11H 22 R Pin, Cotter (3/32” x 1”) (Gused) ... H1000-
8 (AH 662 R Inserts Bearing (2used). .. ...couetiii e H1000-21499
AH 699 R Inserts, Bearing, .005"" Underslze (2 used)...... TR L R H1000-21499
9 H 801 R Shim (4 used) (Also used on H1000-21499 on which a connecting rod has been
replaced by AHB892R, Connecting Rod (Babbitted Typs identified by
No. H800R, appearing on rod). ... ....ovviiiiiiiinnneeeeennnnnnn.nn H21500-
10 AH 892 R Rod, H800R, Connectmg (Exchange Credit Allowable).................... H1000-
11 14H 392 R Nut (1/2") (3 USBA) . ..ottt i i e e e H1000-
12 12H 13 R Washer, Lock (1/2") Bused) ... H1000-
13 [D 364 R Stud (1 /2“ X 23 16" ) e e e H1000-
D 488 R Stud (1/27 x2”) (2 USBA). ...« ou ittt i e H1000-
14 AH 807 R Housing, H231R, with Bushing (Exchange Credit Allowable).............. H1000-
15 H 233 B GasKBt. oot e e H1000-
16 AH 566 R Crankshaft, H225R, with Gear (See _~aine Replacement Assembhes) ..... H1000-
17 AH 1184 R Gear, with Key (Sub. for AH728R)..................... .. H1000-3895
H 226 R Gear (Sub. for AH1185R)........ H3896—

H 671 R Key, Crankshaft Gear...

l26H 19 R Key, Crankshaft Gear.
18 H 236 R Washer, Thrust................ ......... HIOOO-
19 H 237 R Gasket (Packed 5 in a Pkg.).

H1 000-3895
896~

20 AH 808 R Housing, H234R, with Bushing and Washer (Exchange Cre H1000~
21 Screw, Cap (1/2” x 1-1/27) (Bused) . ...ttt H1000-
22 H 230 R Washer, Oil Seal (Cork)......... ...t .. H1000-
23 AH 572 R Spacer, H229R, Flywheel, with Oil Seal Washer (Sub. for AH1179R). .. ... H1000-
24 H 239R Gasket (Packed 5ina PKg.).... ... ..o e H1000-
25 H o 238 R COVer. .o i e
26 12H 11 R Washer Lock (3/8") Bused). ... ...
27 .. Screw, Cap (3/8” x17) (Bused). . ...t e
28 [D 2009 R Pin, Drive. .. ..ottt e

H 674R Pm, rIVE L e e
29 AH 570 R Flywheel, H227R with Boits and Driving Pin ...........................
30 ... Nut (5/87) (used). .. ... ... . ... .
31 Bolt, Machine (5/8” x 3-1/2”) (Qused).........c.cooiv ...

(Parts listed below are listed in the gasket set section.)
AH 1160 R Gasket Set, Valve, Ring or Cylinder Replacement Assembly. .. .
AH 1161 R Gasket Set, Crankshaft and Bearing Replacement Assembly............. ..

PC-304-(2-60)



8 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

VALVE ASSEMBLY 23——.@ 24

1 12 13 14

Key Part No.

265 R Bearing (2 used)
266 R Gasket (2 used). ..

Washer (2used)...............
260 R Lever, Tappet, L. H. Exhaust. ..
261 R Lever, Tappet, Intake (2 used).

T
N
3
T

118 RT Cap(@used)...................

117 R Spring(@used). . .............oiiio..n
(H 115 R Valve, Intake (2 used) (Sub. for AH553R)
(H 1110R Valve, Exhaust (2 used) (Sub. for AH554R, H116R, or AH1229R)
Rod, Tappet (4 used). .
Camshaft with Nut. ..
|AH 882 R Camshaft with Nut and L.H. Be Co
{AH 876 R Camshaft with Nut (Also used on H10000-18864 on which Camshaft has
i been replaced by Assembly AH882R, Camshaft with Nut and L.H. Bear-

{ ing Housing Cover, identified by the No. H793R appearing on Camshaft). . H18865—

- e
HWN—-OODNDOU S WN =

&
>
I
g
]
]

=
>
I
g
]

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

VALVE ASSEMBLY—Continued

Kay Part No. Description Serial No.

17 AH 583 R Seal, Oil (Sub. for AH560R). .......... ... ... ..o i, H1000-

18 B 334 R Snap Ring... ... .. .. H1000-

19 AA 6619 R Bearing (Sub. for JD7538R). . .......... ... . H1000-

20 H 245 R Gasket..... ... ...t H1000-

21 H 243 R Housing.............. it H1000-

22 H 246 R Plate, Lock (3 USBA). .. ... ... .ottt H1000-

23 L Screw, Cap (3/8” x 17) (B used). ... .. .c.veviit et H1000-

24 Wire (16 Gauge X 12'7) . .. ... .. i H1000-

25 C 834 R Screw, Cap, Drilled (5/16"” x 9/16”) (3used)...............c.coouuuuer.. .. H1000-

26 H 253 R Cover

27 H 254 R Gasket

28 H 252 R Snap Ring..

29 H 251 R Shaft.................

30 H 249 R Follower, Cam (2 used).

31 H 250 R Follower, Cam (2 used). .

32 H 265R Spring.................

33 15H 564 C  Plug (Sub. for 16H278R). . ... ... ...

34 H 242 R Gear, Cam (Sub. for AH1183R)......... ... ... ... ... .. ... .. ... ... ..... H1000-

35 A 1401 R Snap Ring (Thin). ... ... i e, H1000-

H 744 R Snap Ring (Medium) (Sub. H745R)............... ... .. ... ... . ....... H10000-
H 745 R Snap Ring (Thick) ... ... ...,
H 746 R Snap Ring (Thin) (Sub. H745R)

36 JD 7169 R Bearing. ...... ... ...

37 H 741 R Gasket (2 Us8d). .. ... ... ....iiiiiitiiiae it

38 H 707 R Housing (Sub. for AH1226R). . .

39 24H 993 R Washer (Sub. for two 4H490R).................. .. ... ... ... .. ... ...
24H 685 R Washer (Also used on H10000-18864 on which Camshaft has been replaced

by Assembly AH882R Camshaft with Nut and L.H. Bearing Housing
Cover, identified by the No. H793R appearing on Camshaft)............ H18865-

40 C 2072 R Nut, Hex. (5/8”) (Sub. for AC1323R, Pkg. of 25). . ........................ H1000-14153
H 778 R Nut, Hex. (5/87) . . oottt et e e H14154-18864
C 1104 R Nut, Hex. (7/8”) (Sub. for AC1325R, Pkg. of 25) (Also used on H10000-18864

on which Camshaft has been replaced by Assembly AH882R Camshaft with
Nut and L.H. Bearing Housing Cover, identified by the No. H793R appear-
ing on Camshaft). ... ... ... it H18865—

41 1TH 41 R Pin, Cotter (1/8” X 17) ... i i e e H1000-14153
.......... Pin, Cotter (1/8” x 1-1/4"). ... ... ... .. .. ... ... ... H14154-18864
.......... Pin, Cotter (3/16” x 1-1/2") ... . ... i i ... H18865-

42 H 742 B C0oVer. .. H10000-

43 A 119 R Stud (3/8” x 1-3/8”) (4used). . ... ..., H10000-

44 12H 10 R Washer, Lock (3/8”) (4used)..............cuiiuiimiininnnninnnnnn. H10000-

45 L. Nut (3/87) (4 USBA). ... ...\ttt H1000-

446 ... Nut (3/8”) (B USBA) . .. ...ttt H1

47 12H 10 R Washer, Lock (3/87) (3used)...............coiiiiiiiiiiininnnnn.. H1000-9999

48 A 119 R Stud (3/8” x 1-3/8") (3U8S6d). . .......oiviiiii it H1 9!

49 247 R COVOI. .. oo H1000-9999

50 H 248 R Gasket.............uuiuiiiiitititen ettt H1000-9999

51 JD 7696 R Bearing with Snap Ring............ ... i . H1000-9999

TOOLS
2

Key Part No. Description Serial No.

1 H 512 R Wrench, Flywheel and Cylinder Head Nut.............................. H1000-

2 H 513 R Socket, Cylinder Head Nut............... ..., H1000-

PC-304-(2-60)



10 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

"PULLEY AND CLUTCH

7

f—r73

—72

49 43 50

Part No.

H 345 R Cover .

19H 474 R Screw, Cap (172" x 1-7/8" ) . .. ...

12H 13 R Washer, Lock (1/2") ......... . ...

730 R Washer. .. ... it et e

11H 22R Pin, C ed) .

B 1363 R Nut (7/16”) (3 used) (Sub. for AB4254R) .. .. ... ... ... ... ... ......... H1000-

H 343 R Spring (BuUsed)...... ... ... ...

AH 1216 R Disk, H344R, Adjusting
(AH 602 R Disk, Clutch Driving.............. ... ... .. ... .ioiiiii. (..
{AH 800 R Disk, Clutch Driving............
IH 342 R Facing, Clutch (2 used
D 2309 R Rivet (12 used; (Sub. for AD1773R). . ..... ..... ............ ... ....... H1000-9999
D 1761 R Rivet (12 used) (Sub. for AD1774R) . . . ...................... .......... H10000-

10 A 378 R Snap Ring H1000-9999

Serial No.

coNooswn= X
<
I

1 A 1401 R Snap Ring....

12 JD 7697 R Bearing, Pulley

13 H 736 R Retainer. . ... ... ... ... .. 1

14 AA 6619 R Bearing, Pulley (Sub. for JD7538RY. .. .. ... ... . ... ... ... ... ... ....... H10000-

15 F 735 R Washer, Bearing. .. .. . _... ... .. ... ... ... . ............ H10000-

16 (AH 1103 R Pulley, H330R, with Bushingand Pin .. ... ... ... ... . .. . _ .. .... H1000-9999
IAH 1104 R Pulley, H750R, with Bushingand Pin.. ... .. ... .. ... ..... . ... ..... H10000-
lA" 1648 R Screw, Drive, in Pulley Rim................ocoiiieei. H1000-

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

i1

Keay

73
74

Part No.
(H 672 R
D 403R

H 33R
B 144 R
B 426 R
B 145R
11H 78R
H '339R
B 146 R

H 781 R

H 782R

H 337R

H 338R

D 916 R
“(AH 1180 R
(H 733R

H 332 R

H 352R

AH 605 R

H 350 R
[H 751 R

12H 1R
H 351 R
H 246 R
[AH 828 R
AH 604 R

347 R
11H MR
14H 392 R
B 178 R
B 180 R
B 177 R
AH 607 R
H 364 R
B 175R
H 358 F
H 35 R
H 3% R
H 354 R

79 R
24H 233 R
B 169 R
H 353 R
H 362R
H 361 R
H 360R
D 1592 R
AH 606 R
14H 732 R
H 363R
12H 10 R
AH 1213 R
[AH 1214 R
AH 1215 R
[AH 931 R
AH 932 R
22H 164 R

PULLEY AND CLUTCH—Continued

Description Serial No.

Key. ..o e e e e e e H1000-4130
KBY . et e e H4131-
Bushing, Pulley (Sub. for AH670R)........ .. DR Y H1000-
Toggle (3used)................ e FE H1000—
Pin, DFiVe. . o oottt e H1000-
Dog, Clutch (B USed) . . ...t H1000-
Pin, Cotter (3/16” x 3/4”) (3used) . ......... ... ... .ieiruiiiiiiiaans H1000-
Pin, Cotter (3/32" x 5/8”) (Bused)...... ...t H1000-
Bolt, Operating (3 used)... ....... ... vt H1000-
Pin (3 USBA) . .. . oottt e H1000-
Collar, Thrust (Sub. for AH1228R). . ........ ... ... coiiiiies H1000-
SNAD RN . . ottt H20615-
Washer, Retaining...............o oo H1000-20614
SNap RiNG. ... i H1000-20614
Screw, Cap, Drilled (3/8” x 3/4”) (2used). ... ... ... .. ... H1000-
Gear, Pulley, with Key (Sub. for AH729R and H331R).................. .. H1000-9999
Gear, Pulley (Sub. for AHT182R)....................ooi i H10000-
Wire (16 Gauge x 30" LONg) ..ottt H1000-
SNAP RING. . o oo e H1000-
Screw, Cap, Drilled (3/8"” x 3-1/2"") (3used). . ............cooiiiinein it H1000-
Shield, DUSt. .. ..o 1000~
GASKOE. . v v e ettt e e e e e e e e +1000-13153
Gasket (Also used on H1000-13153 when AH828R Reduction Gear Cover

has been installed) . .. . ...t e H13154-
Screw, Cap (3/8” x 1") (7 used). H1000

Washer, Lock (3/8”) (6 used) ...

GaSKOE . .o v ettt
Plate, Lock........... R ER RSP R H1000-
Cover, H346R, Gear with Accelerator Lever Pivot Pin and Dust Shield).... H1000-13153
Cover, H346R, Gear, with Accelerator Lever Pivot Pin).................. H13154-
Pin, Accelerator. Lever Pivot. ... H1000-
Pin, Cotter (1/8” x 1M) (3 usBd) ........ ... ... H1000-
NUE (172 e ettt e e e e H1000-
Pin, Yoke (241880) . . ... ...t H1000-
BOM, PiVOL. . ..ot H1000-
Bushing.........oooveevnn TR H1000-
Lever, Operating, with Bushing.............. ... ... ..., H1000-
IUL (9/167) ¢ o ottt H1000-
RO, OPBrating. .. .....nvnintn ettt H1000-

M OKB - « v o ettt e e s H1000-
NE (5/B7) .+ e et te e e e et e e
LeVer, Shaft. ... ..ottt e
Bearing, Shaft. . .. ... oot
Washer, Copper .
Shaft. . ..ot
Y (1 P
D Y-
SNAP RiNG. oo oottt e

1 4 S )
GASKBE. . . oo ot eeeeeeaeeees
Bearing........
Lining, Brake !
Rivet (4 used)(Sub. AD1772R) . ... ... ... H1000-
Brake, H359R, with Lining. ... ... ... ... ... i H1000-
Screw, Cap (3/8” x 1-1/4") . . ... .. . . H1000-
Nut, Jam (3/8”) .. .o H1000-
Pin, Pivot. . .. ... H1000-
Screw, Cap (5/16” x 17) (4 used) . . ...t s H1000-
Washer, Lock (5/167) (dused). ... ...t i H1000-
Sleeve, H335R, Operating, with Drive Screw (Sub. for AH682R) . .......... H1000-9999
Sieeve, H734R, Operating, with Drive Screw (Sub. for AH806R)........... H10000-20614
Sleeve, H780R, Operating, with Drive Screw (Sub. for AH867R)........... H20615-
Over Pulley, HBITR. . .. ... e H1000-16634
Over Pulley, HB92R. . . .. ... ... . e H16635—
Screw, Set (1/27 x 1-1/27) (B used)...........oiviiiiiii i H1000—
Nut, Jam (1727) (B uSd) . .. ...\ttt H1000-

PC-304-(2-60)



12

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

CRONNOAWN =~

Part No.
H 415 R
H 416 R
B 152
15H 253 R
B 432R
12H 11 R
12H 13R
H 38R
H 387R
A 4879 R
AH 1219 R
H 392R
H 394R
H 393R
JD 7151 R
JD 7163 R
JD 7152 R
AH 701 R
H 400 R
H 401 R
12H 9R
21H 597 R
F 3326 R
C 998 R
AB 295 R

390 R
26H 10R
H 864R
H 38R
H 389 R
‘H 397R
'H 398 R

\H  399R
AH 1223 R
i2H 11 R
H 410R

GOVERNOR AND FAN

39

38 19 20 14

N \&\%}‘ D

47 46 13

58 57 56 54 52 51 50

Description
Cap......ooiiiiiiiii i
Gasket....................... ...
SnapRing........................
Plug, Pipe... ... . H1000-
Bushing. .......... ... i .. H1000-47795
Screw, Cap (7/16” x 1-1/4") (dused)............................ ... H1000
Washer, Lock (7'/16") (Qused) .. ........... ... .. ........... ... H1000-
Screw, Cap (1/2" x 1-1/2") (Qused)........................... .. H1000-
Washer, Lock (1/2") (2used). ... ... ..................... ... H1000-
Case, Governor. . .............. . H1000-
Gasket............................ H1000-
Pin, Dowel (2 used) (Sub. for B153R). H1000-
Flange, H395R......... ... ... ... .. ..............
SnapRing (Bused). .......... ... ... ... ...
Washer. . ...
S PFIN . o oo e
Cup, Bearing (3used)........... ... ..o i,

Retainer, Bearing (3 used).
Cone, Bearing (3 used). .
Gear and Pinion. ......

Shaft, Lever...........

Lever. ... ... ... ... . ... il ..

Washer, Lock (1/4”) (2used).................ouiiuiiiiiiinnoann. .. .. H1000-
Screw, Machine (2used)............................ e H1000-
Pin, Weight (2 used) (Packed 10 in a Pkg.) (Sub. for C902R) ......... .. ... H1000-
Pin, Cotter (3/32” x 1/2") (4used).................cccoueu. ... 2000" H1000-
Bearing, Thrust..................

Weight (2 used)........... .

Sleeve (Sub. for AH1221R)

Key, Woodruff Bused). .......... ... ... ... ... . ... .. ... H1000-

Shaft, Governor (Also used on H1000-26999 equipped with Power Lift).
Shaft, Governor
Gear, Drive (Sub. for AH1193R) . .
Gasket (Thin).....................
Gasket (Medium) (Sub. H397R)..
Gasket (Thick)..................
Housing, H396R. .............
Washer, Lock (3/8”y (9 used). ..
Ecrew, Cap (3/8” x 17) (7 used) . ..

Y . e

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

13

Key
39

62

63
64

(Part listed b
A

Part No.

15H 254 R
24H 43R

‘éA'H 239 R

]

1736 R

393 R
2127 R

(A

[B

A 286 R
[B 2121 R
B

B 298R
B 2124 R

H 1033 R
AB 3314 R
D 39R

AH 1116 R
AH 1117 R

B 2122 R

D 1720R
B 2129 R

AA 6240 R

GOVERNOR AND FAN-—Continued

Description

Shaft, Fan. ...
Shaft, Fan. ..
Gasket (Thin;
Gasket (Thick: :Packed 10 in a Pkg.) (Sub. H414R)......................
Housing, Bearing. ... .. ... e
Housing, H407R, with Support Tube........... ... . ... ... . ... ..ovs
Plug, Pipe. ... L

Washer (2 USBU) . . . ... ittt s

Washer. . .. R O
Washer (Also used on H1000-50499 on which AH1116R Fan Assembly has
been installed)
Packing (Packed 5 in a Pkg.
Packing (Packed 5 in a Pkg.) (Also used on H1000-50499 on which AH1116R
Fan Assembly has been installed). .. ..
ROEAINGT .« « ot e e e
Retainer (Also used on H1000-50499 on which AH1116R Fan Assembly has
been installed). ... ...
Packing (Packed 5ina PKG.) ..ot
SPFING . « o ot e
Cup, BOAring. . . ..o
Retainer with Balls. . ... ..o
CONe, BEAIING . « . ottt
WASH T .« oo ettt et e e
Packing (Sub. for ABBIBR).........oviiiiii
ROLAINMOI .« « . oottt e e e e
Pulley (Also used on H1000-50499 on which AH1116R Fan Assembly has
been INStAIEA) . . . . oo oot
Spring (Also used on H1000-50499 on which AH1116R Fan Assembly has
been INSEANEA) . . .. .\ e ettt
Disk (Set of 2) (2 used) (Also used on H1000-50499 on which AH1116R Fan
Assembly has been installed). . ............. .
Washer, Fan Friction (2 used) (Packed 5 in a Pkg.) (Also used on H1000-
50499 on which AH1116R has been installed)..........................
Fan with Friction Drive Parts (Sub. for AB297R).........................
Fan (Alsodt)xsed on H1000-50499 on which AH1116R Fan Assembly has been
T LTy ) DA T I I ]
Keeper (Also used on H1000-50499 on which AH1116R Fan Assembly has
been installed). . ... ...
Lock, Retainer {2 used) (Packed 10 in a Pkg.)
Spacer (Used only on H1000-50499 on which AH1116R Fan Assembly has
DN INSEANBA) . . . o oot e e
Bearing Kit, Front Fan, Consisting of Washers, Packings, Retainers and
Beariggs (Will Fit H1000-50499 if AH1116R Fan Assembly has been in-
P Y11y ) RREREEEE

elow is listed in the gasket set section.)

H 1163 R Gasket Set, Governor Overhaul.............. ...

Serial No.
H1000-50499
H

H50500-
H1000-50499

H50500—
H1000-50499

H50500-
H1000-

H50500-
H50500-
H1000-50499
H50500—
H50500-
H1000-

PC-304-(2-60)



14 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"”
AH653R WICO MAGNETO (TYPE C)
\%5\7 8 910 11
12 13 14 15 16 17 18 19 20 21 22
45 46 5051 5253 545556
L Magneto
Key Part No. Description Serial No.
1 16-491 C Nut, Impulse Lock... ... i i it
2 6274 Cup, Drive (Sub. for 2061B)
3 15-186 Spring, Drive........ ... . ... i
4 16-583 Washer, Spacing (Brass). . .................. .. il
5 IVA 583 Washer, Spacing (Steel) ..
6 M 42 XA Washer, Drive Cup. .
7 2288 Retainer, Drive Spnng ..
8 2122 Spacer, Driven Flange. .. ................ ... i tiiiiiaiiiiiiiia
9 A 243 X Snap Ring (2used)............ ..o ittt
10 A 179 X Pawl Impulse (2used). ............ ... il
1 X 3114 Group, Driven Flange, with Pawls
12 21H 988 R Screw (4 used). ... ....oouvemmimnniir i e
13 12H 270 R Washer, Lock (4 used) (Sub. for H666R) ................ .. ... ...... .. H00788-
14 (X 2719 Group, lmpulsa Stop, with Oil Seal H00788-
(A 33 X Seal,Oil........ ... .ot
15 2496 Gasket...... ... ... e
16 2121 SPACEr, IMPUISB. ... .ttt
17 2745 Disk, OING. . ... ..ot
18 1379 Pad, Main Oil (Felt)..... .... .. ..
12 2505 Plate, Oil Pad Spring.... . ..
2C 1152 Scraper,Oil. . ............... .. e
21 1153 Spring, Oil SCraper. . ...........c.oiiiiiiiiiiiiiiis i
22 B 1107 R Pilug,Oil (2used).................. ... ........
23 X 3043 Group, Main HOuSINg . . ........... . ... e
24 1760 Plate, Coil Protectlng (Qused). .. ... ...
PC-304-(2-6C



TRACTORS—MODELS “H.,” “HN.” “HNH,” AND “HWH"

AH653R WICO MAGNETO (TYPE C)—Continued

Magneto

Key Part No. Description Serial No.
25 2264 B Wedge, Coil (2 used). ...
26 4954 Terminal, Primary Lead.
27 AR 12011 R Coil (Sub, for X2766)............. . A
28 X 2706 Core, Coil . ... .o i o
29 1814 Terminal, Primary Ground.. ... ... ...ttt H00788-
30 A 766 B Washer, LOCK (2 USBA) . .. ..ottt HO00788-
31 21H 973 R Screw, Coil Core Clamp (2used)..............oooiiiiiirininnninennns H00788-
32 2503 Clamp, Coil Core (2usad).............oiiiiuniiiiiniiiiiiiin. H00788-
33 2495 Bushing, Rotor (2 used)........ ..ottt H00788-
34 X 3051 ROOr. .o e s H00788-
35 2504 Gasket, COVOr. ...ttt t ettt ettt s H00788-
36 1404 Screw, Secondary Interlead Contact........................ ... ... ..., H00788-
37 A 766 R Washer, Lock, Interlead. . .......... ... ... ... ... ...l H00788-
38 1397 Contact 1N0r18ad COil. » . .\t e e H00788-
39 X 2798 Cover with Breaker Plate Assembly and SCrews.......................... HO00788-
40 2538 Scraw, Cover (4 used) ... ...ttt i i e
41 1118 Washer, Cover Screw (Laathev) (4 used)..
42 | XA 256 Washer, Cover Screw (4 used). . ........
43 1533 Gasket, CONABNSBY. . ...ttt i i e
44 X 1413 CONABNSBT . . . e et e ittt tte st ie e iia e e e e
45 A 765 R Washer, Lock, Condenser Screw (2used)....................ccvvvinin...
46 21H 966 R Screw, Condenssr (2used)...........couiuiniiiuniiioaiiieiinenennnn,
47 12H 290 R Washer, Lock, Breaker Arm Sprmg Screw (Sub. f
48 16-738 Screw, Breaker Arm Sprmg
49 X 3343 Point, Breaker (2 Points)..
50 I XA 256 Washer, Screw
51 A 766 R Washer, Lock..........
52 2TH 971 R S 0rBW. .o\t ittt ettt s
53 [ 1197 Washer, Breaker Arm Spacing. ... .........coiiiiiiiiniinnennnnann.

1197 T Shim, Breaker Arm Spacing. ... ........uuuunuuinniannneaeneeennnnnnns
54 1418 Spacer, Breaker Arm. .. ......o.tiii ittt e
55 B 1085 R Washer, Breaker Arm Clamp. ...........oi ittt iiiiiiiiiinnneneennnn
56 A 766 R Washer, Lock, Breaker Arm.............. ... i
57 16-738 Screw, Broaker POINt. . ..........ooomoos
58 16-480 Spring, Arm LocK. .. ...t i s
59 16-X477 B Arm with Spring. ... ... i
60 2497 GaSKBE. ..ottt
61 X 2723 Interlead, SECONAAry . . .. ...\ttt ettt ettt
62 X 2938 Cap with Screws ....................................................
63 2537 Screw, Cap (2 USBd) . . ... iun it e e,
64 1118 Washer, Cap (Leathor) (Qused)......coiii e
65 I XA 256 Washer, Cap (2used)..... ..ottt
66 ... Screw, Cap (3/8” x 1- 1/4 ) (2 used) .
67 12H 11 R Washer, Lock (3/8") (2 used). .
68 24H 154 R Washer (2USBA) . . .ottt
69 AA 1890 R Cable, R.H. Spark Plug (Sub. AA6141R, Cable, Nut, and Term nal) FR N
70 AH 655 R Cab|e L.H. Spark Plug (Sub. AA6142R, Cable, Nut, and Terminal) .........
71 A 5272 R Gasket (Sub. for ABOOR) . ... .. i e

PC-304-(2-60)



16 TRACTORS—MODELS “H,” “HN,” “HNHK,” AND “HWI{”

AA3B70R WICO MAGNETO (TYPE X)

; S;K %\ @ ‘@\ Q @/@Qe\

2 3 7 8910 i1 12 13 14 15 16 1718 19 20 21 22 23
24 25 26 27 30 31. 32 33 34 48 49 50 51
FMN 7 36 37 38 3

C;Lji/a%%

40 41 33 34 42

(3]
\@

45 46
R 707
58 25 26 57
Magneto
Key Part No. Description Serial No.
1 6230 Nut, Impulse Lock.. ... ... . .. . . e XC100-
2 6274 Cup, Impulse Drive .. XC100-
3 15-186 Spring, Drive........................ .. XC100-
4 16-583 Washer, Impulse Spacing..................... ... XC100-
5 1VA583 Washer, Impulse Spacing........... et XC100-
6 M42XA Washer, Drive Flange Spacer....................c.ciiiinrrmnnncnnnnnn XC100-
7 2288 Retamer, Drive Spring
8 2122 Spacer................
9 A 243 X Snap Rmn (2 used)
10 A 179 X Arm, Trip (2 used)
1 X 3114 Flange, Drive. ... . ....... .. ... . . e
12 6: Slinger, Oil. . ... .. .. i
1 21H 98B R Screw (4 Used). . . ... ...coiit ittt aaaaans
14 12H 270 R Washer, Lock (4 used) (Sub. for H666R). .. .. ........................... XC100-
15 X 5549 Impulse Stop Group, with Gasket..............................oueiennn XC100-
16 6199 Seal, Oil. . ... e XC100-
17 5518 Spacer .............................................................. XC100-
18 5519 Gasket.............. N XC100-
19 X 5521 Bearing, Cage Group .. XC100-
20 5926 Shield, Bearing XC100-
21 5520 Spacer XC100-
22 5516 Snap Ring XC100-
23 Y 5594 Rotor. ... .. XC100-
24 L. Screw, Cap (3/8” x 1-1/4”) (2 used).. XC100-
25 12H 11 R Washer, Lock (3/8”) (2used)........................... .. XC100-
26 24H 154 R Washer (27T T ) TP XC100—
27 X 7074 Group, Main Housmg (Sub. for X5615 and X6500)....................... XC100-
28 A 5272 R Gasket (Packed 5 in a Pkg.) (Sub. for AS00R). .......................... XC100-
29 5610 Bushing. .. .. ... .. e XC100-
30 AR 12006 R Coil Group Sub. for X5700)........ e e XC100-
31 10383 Waedge, 2 used)
32 5633 Clamp, Corl
33 12H 35 R Washer, Lock (10 USBd) . . .. .........vuonuineninnnaannaennanannanain.n XC100-
34 21H 973 R Screw (B used)................iiiuiniitaia it
35 X 5524 Core, Coil................. .
36 5532 Clamp, Condenser
37 A 765R Lock, Breaker Spring. .............coiiiiiiiiiniiinnnnnnnn.. XC100-
38 21H 9%4 R Scmw, breaker Spring
39 B 1085 R Washer (2used)............o.uuenieraneneenenenneneeneaeanennnnannans
40 X 5614 Condenser.................
41 5077 Wiper, Cam (Felt)..............
4?2 10407 Washer, Breaker Arm Aligning. . XGC100-
43 { X 5996 Breaker Point Nmmbly (2 Points) XC100-
6468 Felt, Breaker Arm. XC100-

44 3219 Washe ............ XC100-
45 4210 Lock, Breaker Arm (H XC100-
46 i X 5617 Arm, Distributor............. .. XCi00-

( 10461 Lock, Distributor Arm_.......... .. ... ... ... ..., .. XC100-
47 5618 Gasket (Sub.for5644) ............................... ... .
48 5536 S CTBW . ... s
49 5620 Sprmg, CoNtaCt. . . ..
50 X 6000 Interlead, Secondary
51 X 5643 Cap, DistribUtOr. . .. ..o o 0o o
52 A 3539 R Nipple, Distributor to Spark Plug Wire (2 used) (Packed 10 in a Pkg)...... . ..iiiii...
53 1XA256 Washer (4 used). . ........ouuuumrin et e XC100—-
54 5622 Screw (4 used)................. L XC100-
55 AA 1890 R Cable, R.H. Spark Plug (Sub. AA6141R Cable, Nut, and Terminal) ... ...... ... ..........
g(; AH 655 R Cable L H. Spark Plug (Sub. AA6142R Cable Nut, and Terminal) ......... .. ...........
58 C 2175R Stud 3/8" b T 7

(Part listed below is an assembly of some of the parts in this grouping.)
AR 12012 R Kit, Magneto Tune-Up for AA3870R Magneto, Consisting of : X5996 Breaker
Point Replacement Set; X5614 Condenser ; 5618 Cover Gasket; 4210 Breaker
Arm Lock; and A5272R Flange Gasket............ ... ... oiiiuiiiiiiiis  ciiiiiaiiaan

PC-30f(2-GO) @



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

AHS23R CARBURETOR

358
28'———"©
27",
Key Part No. Description
1 D 1034 R Gasket (Packed 25in a Pkg.)........ ... ... iiiiiiiiiaiiinaiinnnnn
2 AR 10045 R Body, Carburetor (Sub. for X2945). ... ...... ... ... ... ... ... ol
3 AR 10035 R Strainer, Fuel Inlet (Sub. for X2948). .. . ................c..iiiiiniann.
4 15-223* Plug, Drill (1/47-28) (2 used) (Sub. for $2041)...........................
5 R 10067 R Plug, Drill (No. 10-32) (3 used) (Sub. for $2502).........................
6 R 10076 R Spring (Sub. for 18-0). .. ... ... ... ittt
7 R 10074 R Bushing (Sub. for S2615). . ............. ittt
8 R 10068 R Shaft, Throttle (Sub. for §2675). . ... .......... ... ... .. ... .. .coovonn
9 AR 10033 R Needle, Idle (Sub. for X2940)......... . ... ... ... s
10 AR 10032 R Needle, Load (Sub. for X2939). . ... .. .. ... ... .. .. . ceiiiiiiinineannnn
1 R 10036 R Screw, Retaining (Packed 2 in a Pkg.) (Sub. for $93B)...................
12 21H 975 R Screw, Adjusting. .. ... ... ..o i
13 21H 963 R Screw, Clamp. .. .. ... ...t e
14 AR 10031 R Lever, Throttle, with Screws (Sub. for X2915). ..........................
15 R 10029 R Disk, Throttle (Sub. for P1205). ... .. ... ... ..ottt
16 12H 64 R Washer, Lock (2 used) (Sub. for A3007R).................. ..ot
17 21H 971 R Screw, Throttle Disk (2used)............. ...ttt
18 R 10072 R Pin, Stop (Sub. for 82613).................. ... .. . . e
19 R 10041 R Plug, Drill (No.10-32) (Sub. for$763).................................
20 321 R Gasket (Packed 25ina Pkg.)........... ... ...
21 R 10045 R Plug, Drill (7/327-32) (Sub. for 81506)..............................onn
22 R 10053 R Plug, Economizer (Sub. for S2161D)................ .. ...,
23 R 10073 R Bushing (Sub. for S2614). ....... ... ... ... i iiiriiiiiiiiiiiinnenn
24 AR 10034 R Seat, Float Valve, and-Gasket Assembly (Sub. for X2944)................
25 R 10070 R Pin, Float Lever (Sub. for 82578). . ...............cviiiiii i,
26 AR 10075 R Cock, Drain (Packed 5 in a Pkg.) (Sub. for87-3)........................
27 R 10069 R Nut (Sub. for S2577). ... ..ottt
28 R 10172 R Gasket (Sub. for P1209). . ... ... ... ... . . ... i
29 R 10077 R Spring (Sub. for25-BB). .................. ... .. . i
30 R 10071 R Nozzle, Main (Sub. for S2579)........ ... ... . ... i,
31 R 10031 R Bowl (Sub. for P1207). .. ... ... .. i i
32 R 10030 R Gasket (Sub. for P1206). ....... ... ... .. ... .. it
33 AR 10067 R Float and Lever Assembly (Sub. for 30-636).............................
34 R 10075 R Spring, Friction Ball (2 used) (Sub. for 1K).............................
35 R 10038 R Ball, Friction (2 used) (Sub. for S261A). .............. ... ... ..........
36 194 218 D Screw, Cap (3/8” x 1”) (4 used) (Sub. for 19H211R). .....................
37 12H 11 R Washer, Lock (3/8”) (4used). . ... ...t
38 21H 962 R Screw, Choke Disk (2used).............. ... ..o ittt
39 A 765 R Washer, Lock (2 uSed). .. .. ...\ttt
40 AR 10065 R Disk, Choke (Sub. for X2949, 51GG, P1226, P1227, and 27-558)...........
41 AR 10062 R Lever, Choke and Shaft (Sub. for 26-652). ..............................
42 R 10147 R Washer, Friction (Sub. for P850 and 78-434). ...........................
43 R 10079 R Spring (Sub. for 25V). ... ... ... .. . . . .
44 R 10010 R Washer (Sub. for P52). .. ... .. ... . ...
45 R 10057 R Screw, Choke (Sub. for §2154) ... ... ... ... ... ... .uiiiiinnnnnnes
.. AH 523 R Carburetor, Complete (DLTX-26 or DLTX-46)..........................

(Part listed below is not illustrated.)
AH 1171 R Kit, Carburetor Parts (for AH523R Carburetor).........................

*Furnished by The John Deere Dubuque Tractor Works.

Serial No.

PC-304-(2-60)



18 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”"

THROTTLE CONTROLS

33 32 31 30

34
Je9e
Key Part No. Description Serial No.
1 H 404 R Lever, Acoslerator........ ... ... .. ... .. .i.iiiiiiiiiiiiiaia.. H1000-
2 H 405 R Clamp. .. ... .. e H1000-
3 12H 9 R Washer,Lock (1/4") (2used). .. ... ... .. ... ..o i, H1000-
4 21H 597 R Screw, Machine (2used). .. ... ... ... . ... i, H1000-
5 H 286 R Spring
6 H 285 R Sprin
7 H 347 R Pin, Pivot. .. ... e
8 e e Screw, Cap (3/8" x 1-3/4"). .
9 ... Nut (3/8”) (2used).........
10 24H 156 R Washer. .. ... ... . . e
1m L Pin, Cotter (3/32" x 1/2") (8 used)
12 H 284 R dal. ...
13 22H 42T Screw, Set (2 used) (Sub. for A320R)...... .. ... . ... ... ... ... ......
14 H 281 R Lever, Control. ... ... .. ... et H1000-
15 24H 553 R Washer (! .. H1000-
16 H1000-
17 he| H1000-
18 Nut (5/16”) (2 us H1000-
19 Screw, Cap (5/16" x 1-1/4") (2 H1000-
20 Pin, Cotter (1/8” x 3/4")..
21 Bracket
22
23
24 Nut (1/4") (2used)...........
25 Rod, Speed Control. . ........
26 I\Qlasher Bused)..............
7 (L1 T
28 End, Throttle Rod._ ... .. ....
29 Screw, Set (3/8" x 1-3/8")
30 amp. ... .. ...l
31 Spring. . ..ooiiiiiaa
32 Arm, H402R, with Pin
33 Knob (Used on Tractors with Electric Startinsn
34 Rod, Choke (Used on Tractors with Electric
35 Rod, Throttle
36 AH 523 R Carburetor.......... ... .. ittt

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

COOLING SYSTEM
14

13 \9 19 20 21 22°

\m@

==
e

/ =
=7,

e
/

s
=

s
T

=

s

g

~23

Key Part No. Description Serial No.
1 Screw, Cap (7/16” X 3-1/27) . . .o e H1000-
2 12H 12 R Washer, Lock (7/167) (B used). . ........ ...ttt H1000-
3 cooo...... Screw, Cap (7/16” x 1-1/47) B used)..............ciiiiiiieiiinininnnn. H1000-
4 H 179 R Gasket. . ..o ov ittt e e e .. H1000-
5 AH 540 R Pipe, H178R, Upper ............................................. .. H1000-26999
AH 935 R Pipe, HO05R, Upper. ... ... ...ttt iiiieaanieneann 27000~
H 177 R Pipe Only (Sub. AH540R) ............................................ H1000-26999
H 906 R Pipe Only (Sub. AH935R) ....... ... ... . . . . H27000-
6 D 2304 R Clamp (4 used) (Quantity changes from 4 to 6 when parts listed under Key
INos. 48 and 49 are USBd) . . .. ..ottt e H1000-
7 B 406 R HOSB. .. oottt e, H1000-
8 [H 174 R Elbow, Inlet. ... .. e e H1000-26999
H 907 R Elbow, InlBt. e, H27000-
9 H 1758 R Gasket... ... ... . i e H1000-
10 H 170 R Gasket (2 Used). .. ...ttt i i e e e H1000-
1 AH 538 R Tank, H166R, Top, with Filler Flange......................ciiiineinnn H1000-
12 H 169 R Flange, L2112 PPN H1000-
13 H 1019 R Ga8KBE. . ..o te ittt et ittt ettt e e e e, H1000-
14 AH 539 R Cap, Filler, with Gasket. . ........... .. .. . . iiiiitiiierniieennnnn, H1000-
15 B 1504 R Stud (5/16" X 15/167) (4 USBA). . ... .. i e e H1000-
16 A 3612 R Stud (5/16” x 1-3/16") (2 used) (Sub. for H172R) ..............ous vovo. H1000-
17 NUE (5/167) (6 USBA) . . .. .. oo tee ettt ettt e e e H1000-
18 ... .. Bolt, Machme (5/16” X 7/87) (6used). ... ... H1000-
19 H 454 R Roller, Curtain (2 used). ... .........ooomuos i H1000-
20 24H 143 R Washer (B USBA) . . .ottt H1000-
21 A 354 R Spring (2 UsSBd) . ...ttt H1000-
22 H 455 R Shield. ... ... e e e H1000-
23 12H 10 R Washer, Lock (5/16”) (10 used). ........ ... ... i, H1000-
24 A 3232 R Screw, Machine (2 used on Shield) (4 used on Shutter)................... H1000-
25 F 1072 R Packing (Sub. for B216R) . . ......... . e H1000-
26 A 172 R O Nut, Packing. . ..o e H1000-
27 H 176 R Tube, Drain. ... ... e e et e H1000-
28 ... Pin, Cotter (1/8”7 x 5/8”) (2 used).........c.ovviiiniiiiiiieiineann H1000-
29 AH 635 R Curtain with Reinforcement. .. ... ... ... . ... ... .. ... ... .. ... H1000-
30 D 1520 R Rivet (3 used) (Sub. for AD1771R, Box of 100)........................... H1000-
31 24H 845 R Washer (3 USed). . . ... .uuuiiiitttttii e
32 AH 740 R Shutter................
33 H 168 R Side, Radiator (2 used)..
34 Nut (5/167) (16 used) . . ... i e s
35 AH 836 R C0re. .. .ottt e e
36 H 171 R Strap (4 used)..
37 [H 167 R Tank, Bottom.‘
H 908 R Tank, Botto
38 ... Bolt, Mach wnth Nut (5/16” x 7/8”) (12 used). ... ... H1
39 HYOUI73 R Shroud. .. oo e e H1000-
40 ... Screw, Cap (3/8” x 17) (Bused) .. .........ouiiiiiiire i H1000-~
41 .......... Bolt, Mach., with Nut (5/16” x 1-1/8”) (4 used). ......................... H1000-
42 A, Screw, Cap (5/8" X 1-1/27) (Qused)......... it H1000-
43 12H 15 R Washer, Lock (5/8") (2 used) H1000-
44 B 402 R Hose (Quantity changes from 1 to 2 when parts listed under Key Nos, 48 and
49 ar0 USEA) . . ..ottt e H1000-
45 H 909 R Pipe, Water. ... oot e H27000-
46 { ......... Screw, Cap (7/16” x 1-1/4") (2 used)........ ...t H1000-26999
.......... Screw, Cap (7/16” x 1-1/2”) (2used).............. ... vvriirneen.n. . H27000-
47 H 113 R Gasket. . . s H1
48 H 112 R Flange, Water Inlet........ ... .. ... i eens H1000-26999
49 B 760 R Pipe, Water. .. s H1000-26999

PC-304-(2-60)



20 TRACTORS—MGDELS s, SHN,” “HNH,” AND “HWH”

AHTA0R SHUTTER AND CONTROLS

12 13 14 15

Sl /N

11
o 12
3481
Key Part No. Description Serial No.
624 R Handle, Control.....cooeovret H1000-
24H 155 R ROF. v v vncoeeernr st "

B 1521 R Bracket, Outer......---
B 1520 R Lever........coor- 7"
B 1523 R Nut, Locke. .ooonnt
F 473 R Bracket, Inner......-
16H 1304 A Rivet (3/8" x 5/8")
10 16H 648 A Rivet (1/4” x 1/2")
11 B 1522 R Nut, Step. .. .--:0c:
12 Pin, Cotter (3/32”)(1
13 24H 132 R Washer (2 used)......c---o°
14 H 625 R Link, Control. ..o oc-mne"
15 AH 744R Frame and Bearing Bar...oooeveesenstt
16 A 1999 R SPring. ...
17 AH 748 R Bar, Operating and Stud......ooocee e
18 aeeeeeciens Pin, Cotter (1 /16" x 1/2")
19 A 1855 R Rivet, Operating Bar to Shutte
20 AH 747 R Blade, Shutter, and Pivot Pins
21 AH 746 R Blade, Shutter, and Pivot Pins

22 A 2192R LinKe e veesermzsmr e

25 1522 R Crank, Boll....ooovvvvrorn®
26 AH 745 R Bar, Tie and Bearing. - - - - -
27 12H a R Washer, Lock (1/47) (4 used)

28 21H 597 R Screw, Machine (4 used)....----

; ATl
q g

121110 9 8

3476

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH" 21
GAUGES—Continued
Key Part No. Description Serial No.
1 A 1248 R BUSHING. .. oottt H1000-
2 . o Nut(Qused) ... . H1000-
3 Washer, Lock P .. H1000-
4 A 1712 R CIaMD. o oottt et e H1000-
5 AA 883 R Heat Indicator with Clamp, Nuts and Lock Washers..................... H1000-
6 AF 2775 R Gauge, Oil (Sub. for AB1549R) . ...... ...ttt H1000-
7 AH 645 R Cap, Ende . ... .. e H1000-
8 ... CAMD. . e H1000-
9 B 1479 R EIDOW. ..o\ttt vt et e e H1000-26999
A 2501 R EIDOW. ... ..o e H27000-47753
A 2568 R COMMBCIO . ...\ttt e e e et e e e H47754-
10 Washer, Lock (2used). .......... .. ... .. . s H1000-
1M NUt (2USBd). ..o H1000-
12 A 2499 R Sieeve (2used)..... ...t H27000-
13 A 2500 R Nut (2usBd)........co it H27000-
14 AH 646 R Pipe, Oil. ... H1000-26999
[H 900 R Pipe, Oil. ... . H27000-47753
H 1016 R Pipe, Oil. ... ... H47754-
15 A 258 R Connector (Sub. for D392R) .......... ... ... H1000-26999
[A 2502 R COMNBCEON. ..« oottt ettt e e H27000-
3535 913 12 11 10 \9
Key Part No. . Description Serial No.
1 AH 645 R Cap, End. . ... ... ... i e H1000-
2 AH 1069 R Hood (Sub. for AHB41R). ....... ..o i H1000-
3 H 499 R Cushion (2 used). . ... ...t e e H1000-
4 (AH 648 R Grille, R H. ... H1000-
AH 649 R Grille, LH................... .. H1000-
5 veeeeo..... Screw, Cap (7/16” x 1”) (2 used) H1000-
6 12H 12 R Washer, Lock (7/16”) (2 used) H1000-
7 AH 650 R Support, Hood............... H1000-
8 [H 494 R Screen, R.H.... H1000-
H 556 R Screen, L.H............................. .. H1000-
9 A 3232 R Screw, Machine (18 used) (Sub. for A2189R)................... .. H1000-
10 12H 291 R Washer, Lock (23 used) (Sub. for A2188R and A3546R).................. H1000-
11 AH 639 R Medallion. .. ... ... .. H1000-
12 H 497 R Plate, Center. ... .. ... it H1000-
13 12H 10 R Washer, Lock (5/16”) (7 wused)...............ouuiuimiiiiiiiiinnns H1000-
14 H 1085 R Screw, Machine (4 used) (Sub. for H488R). .. .......................... H1000-
1% Nut (8 used) (Not Furnished) .. ........... .. ... ... ... H1000-
16 [24H 143 R Washer (4 used).......c.... . it H1000-
24H 39 R Washer (18 USBd). ... ... .. ... ittt H1000-
17 H 1086 R Screw, Machine, with Square Nut (4 used) (Sub. for H489R) (Sub. H1109R
and T4HT785R) .. ... H1000-
18 B 1433 R Retainer (4 used)... .. ... ... i e H1000-
19 A 2191 R Nut (4 used) (Not Furnished)........... .. .. ... ... ..o i s H1000-

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

FUEL SYSTEM
2 S—CIm

Key Part No.

1 AH 63B R Tanks. ..............oiiiiiiiimiineiaeenannnnneaeeeeeanannennnnnonns
2 H 458 R Neck,Filler. .......................... .
3 AD 709 R Cap (2 used).....
4 1851 R Gasket (2 used)
5 1539 R Neck, Filler
6 H 577 R Flange,Outlet. ...............
A 3068 R Flange, Oullet (Also used from
an A3068R Outlet Flange). . . .....................coeinnnn.n
7 A 2956 R Strainer......................
8 R Rod, control
R Rod. Cont
: R o
10 oup mn ............................................................
R OCoupling. .. ...ttt ettt
" R Gland (4 used) (Used only on Copper Pipes)............................. 1000
1% g Nut (4 used) (Used only on Copper Pipes)..............0................ H1000-
1
14 g
nge
15 Cock-Three-Way. ..
6 gock-Thmo-Way
16  AH 647 R Pipe...... ...ttt ittt iea et e
17 Bolt, Carriage, with Hex. Nut (3/8” x 1) (4used). . ... .................. H1000-
18 Clip, Hood (4 used)................oiiiiiiiiiiiiiiiiieanenaan H1000-
19 Support, Tank......... T H1000-
20 Rivet (4 used) (Sub. for AD1771R)..............cooueeenaaaennnaaaann. H1000-
21 CUSRION. . . ..ot H1000-
22 Bolt, Stove, with Nut (5/16"—NC2 x 3/4") (2 used)............c......... H1000-
23 CuBhION. . . .. .. H1000-
24 Support, Tank, with Bracket, Rubber Cushions, Clamp Plate, Spacers and
Cap Screws 1000
25 Conduit, Spark Plun Cable.. . H1000-
26 Nut (5/16’) (2Qused). ......... . H1000-
27 Washer, Lock (5/16') (2 used) . H1000-
28 Clip... e . H1000-
29 Scraw, Cap (7/16” x 1”) (2 used).. . H1000-31345
Screw, Cap (7/16” x 1-1/2") (2 used ... H31346-
30 Washer, Lock (7/16”) (2 used)...........
3t Plate, Clamp (Also used from H1000-31345 when AH643R Fuel Tank Rear
Support Assembly isused)................ ... ..., H31346—
32 Cushion, Rubber (2 used) (Also used from H1000-31345 when AH643R Fuel
Tank Rear Support Assembly isused)........................cco..... H31346-
33 Spacer (2 usad) (Also used from H1000-31345 when AH643R Fuel Tank Rear
Support Assembly is used)
34 GaBKBY. ... e
35 Body (Sub. for C2378R)........... ... ... ... .
Body with Valve...... ... ... ... ... .. i i
36 Valve. .. e
37 Screen.....................
38 Gasket. ... ... .
39 Bow! and Gasket (Sub. AA4507R) ............ .. ... ... ... ... .. H1000-
40 Nut with Washer. . . ......... ... ... .. ... ... ... ... . ...c..c..c.... H1000-
41 Clamp. . i H1000-
42 Filter, Fuel..... ... .. ... ... ... ... ... ... .. ... H1000-

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH" : 23

AIR CLEANER AND CRANKCASE VENTILATOR 12 13

o) | 9 | 111 f\m\u

Key Description Serial No.
1 AH 773 R Cup,Oil......................... . H1000-
2 B 1569 R Bolt Clamp..... H1000-
3 AH 774 R Clamp withBolt................ H1000-
4 AH 1220 R Cleaner, Air, with Oil Cup and Clamp (Sub. for AH525R H1000-
5 Screw,Cap(3/8"x3/4") (3use)
6 12H 11 R Washer, Lock (3/87) (3 used). . e
7 H 142 R QGasket, Felt... ... ... ... ... .. it
8 H 141R Clamp, Hm (2 used). .
9 H 140R Hose.................
10 H 1839 R EIBOW. ... i e e
1 H 509 R Pipe, Ventilator
12 A 172 R Nut, Packing (2 use
13 F 1072 R Packing (2 used) (Sub for B216R).........c it i i H1000-

GEAR SHIFT

Koy Part No. Serial No.
1 F 202 R Ball, Shift..........ccciiiiiiiiiiiiiiiiii i iiiiriiinenans ... H1000-
2 12H 12R Washer Lock (7/16’) co.. H1000-
3 B 387 R Snap ng [T ) PP .... H1000-
4 B 2274 R Washer (3 used) (Sub. for 24H205 . .. H1000-
5 D 377R Spring.................oiiin.. H1000-
6 19H 99 R Screw, Cap (5/16" x 9/16") (4 used) H1000-
7 12H 10 R Washer, Lock (5/16”) (4 used)..... H1000-
8 [AH 690 R Quadrant, Shift.................... b .. H1000-9999
H 721 R uadrant, S, e e .. H10000-
9 H 723 R Seal, Leather (Sub. for AHB22R) . . . . .............oiiiiiiiiiiininennn.. H10000-
10 [15H 281 R Plug, Pipe. ... o e e H1000-9999
15H 240 R Plug, Pipe. ... .ottt e H10000-
11 H 878 R COVer. . ..t e H1000-
12 ceveneooo. Screw, Cap (3/8” x 17) (5 USBA). .. ..o\ttt H1000-
13 12H 11 R Washer, Lock (3/8") (Bused) . ... H1000—-
14 [AH 612 R Cover, H375R™®. .............. ...,
H 701 R Cover*. ..

19 {F 288 R Ball....... ... ... ..
H 717R B I .......................
20 ... Wire (16 Gauge x 14" Long)..
21 (H 380 R VeI ..o
*See Power Shaft Section. H 722 R LBVOr. ... .

PC-304-(2-60)



24

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

X
- o
<

QBN HRWN

- - e,
[ N

-
(2

16
17

18
19

Part No.

(22H 139 R
122H 119 R

AH
AH
H

614 R
781 R
384 R
712 R

H

16H 1127 A
16H 1124 A
16H 1127 A

AH

383 R
818 R
710 R

SHIFT FORKS

10
11 12 13 15 16
Description Serial No.
Screw, Set (7/16” x 2-3/8") . ... ... it . H1000-9999

Screw, Set (7/16” x 1-1/27). ..
Nut(7/16”) . .. ... ... .. .... ..
Washer, Lock (3/8”) (2 used).......
Screw, Cap (3/8” x 17) (2 used)
Screw, Cap (5/16" x 17)...........
Washer, Lock (5/167).......

Screw, Adjusting. ... ..
Bearing, Shaft. . . ..
Gasket............

Shaft. ... ool
Shifter, H381R, Intermediate and High Gear*..
SYhi;t:r. H704R, Intermediate and High Gear . .. .....

OKB . - - - o e e eee et

Collector, Oil
Shifter, H381R, Low and Reverse Gear
Shifter, H703R, Low and Reverss Gear
Shifter, H703R, Low and Reverse Gear*
Shifter, H381R, Low and Reverse Gear*
Spring(Qused). .. ... .. ... ... .iaiaans
Washer (2 used) (Sub. for H798R). .
Pawl (2 used) (Sub. for B375R)......... . ...l

07 ; R
*See Power Shaft Section.

Key

WA =~

3475

Part No.

IIITIXIIIT

>
I

COUNTERSHAFT AND REVERSE GEAR

3 16 17 16

Description Serial No.

COVOI . o et e e H1000-
Washer, Thrust (2used)._............... e H1000-
Snap Ring (Thin) (2 used) (Sub. H631R)...... ... ... . ... ............ H1000
Snap Ring (Medium) (2used)......... . ... ... ... H1000-
Snap Ring (Thick) (2 used) (Sub. H631R)........ ... ... .. .. ... ... ... H1000-
Gear, High-Speed (31 Teeth) (Sub. AH1189R)........................... H1000-47795
Gear, High Speed (31 Teeth) (Sub. for AH1188R). . .................. ... Ha7796-
Pinion (14 Teeth) (Sub. AH1189R) . ... ... ... .. ... ... . ... ............ H1000-47795
Gear Cluster, Complete Consisting of Two H631R, One H1042R, One

H1043R, One H1044R, One H1045R, One H1046R and One H1047R

(Sub. for AHT121R) ... ... it H1000-

PC-304-(2-60)




TRACTORS—MODELS “H,” “HN.,” “HNH,” AND “HWH”

COUNTERSHAFT AND REVERSE GEAR-—Continued

Key Part No. Description Serial No.
(75 n 1%;2 gey..l. orims deT ...... b For AHTI31 R (U A aem H47796—-
ear, Intermediate Speed (38 Teeth) (Sub. for AH1121R) (Sub. AH1189R).. H1000-47795
[H 1042 R Gear, Intermediate Speed (38 Teeth) (Sub. for AH1187R .(, i ) . H °

) 47796
8 [H 144 R Gear Low Speed (41 Teeth) (Sub. for AH1121R) (Sub. AH1189R). H1000-47795

AH 1186 R Gear H1043R, Low Speed (41 Teeth)................................... H47796~
9 AH 1201 R Gear Reverae, with Bushings (12 and 17 Teeth) (Sub. for AH518R) ........ H1000-
10 AH 668 R Bushm&o(Set of 2) (2used). ... H1000-
1 H 122 R Shaft, RBVOrse..................... i H1000-
122 .. Wire (16 Gauoe X147 Long). ... H1000-
:3 g ;?;E glaln, S DII(/"/ ......................................... H1000-
crew, ap, rilled (3 X3/8") . H1000-
15 H 148 R Countershaft
16 JD 7915 R Bearing (2 used)
17 H 149R ?&aoar .................
18 H 1045R Key...................
19 H R Washer Spacer

SLIDING GEARS AND SHAFT

o L
gy
5 11 12 13 14 15 16 19 6
2 3 4 6 3688
Key Part No. Description Serial No.
1 (H 161 B O HOUSING. . ..o e H1000-17634
H 785 R Housing* . . H17635-
2 veeeev..... Screw, Cap (7/16” x 1 . H1000-
3 12H 12 R Washer, Lock (7/16”) (3 used)..... . H1000-
4 H 162 R Gasket (Thick)............. . H1000-
H 164 R Gasket (Thin) . H1000-
H 163 R Shim (Steel). . H1000-
(C 2072 R Nut (Sub. for AC1323R)........................ H1000-17634
(C 1104 R Nut(Sub.for AC1325R) . ............. ittt H17635-
6 1MH 41 R Pln, Cotter (1/8”" x 1") LLH.End........... .. ... . ... ... iiiinieinnn. H1000-17634
veieveo.... Pin, Cotter (3/16" x 1- 1/2") LH End... ... .. H17635-
Pm, Cotter (1/8” x 1-1/2") R End........0 H1000-22823
........... Pnn,Cotter(3/16"xI -1/2%) RH End.........cciiiiiiiiiiii ... H22824-
7 JD 7250 R Cup, Bearing............ ... i H1000-9999
JD 7428 R Cup, Bearing...............tiiiiiiii e H10000-17634
JD 7432 R Cup, Bearing®. .. ... ... ... .. e J17635—
8 JD 7358 R Bearing with Rollers. .............. ... ... . . iiiiiieiiiianan, H1000-9999
JD 8106 R Bearing with Rollers. ............... .. ... ... .. . . it H10000-17634
JD 8110 R Bearing with Rollers®. ............. ... ... ... ittt H17635—
9 [H 164 R Washer, Thrust. . ... ... ... .. ... . i H1000-17634
H 792 R Washer, Thrust®. . ... .. .. ... i e H17635~-
10 AH 723 R Shaft, Sliding Gear (10-Spline). .............ouuuuiiiirinennnenennnens H1000-3209
AH 724 R Shaft, Sliding Gear (10-Splin@)..................coiiuiiiiieiininnnnnnn H3210-9999
AH 779 R Shaft, Sliding Gear (10-Spline)............... ... cuuiriiiiirnianenn.. H10000-17634
AH 877 R Shaft, Sliding Gear (16-Spline)™*. .. ... ... ... ... .....0iiiiinirnernn.. H17635—
1" [H 156 R Pinion, High and Intermediate (19 and 26 Teeth) (Sub. for AH1202R) .. ... H1000-17634
H 787 R Pinion, High and Intermediate (19 and 26 Teeth) (Sub. for AH1203R)*.... H17635-
12 [H 155 R Pinion, Low and Reverse (15 Teeth) (Sub. for AH1205R)................. H1000-17634
H 786 R Pinion, Low and Reverse (15 Teeth) (Sub. for AH1206R)*................ H17635—
13 JD 7207 H Bearing with Rollers. . .............. .0 i ittt eiiereennn H1000-
14 JD 7262 R Bearing with Cup. ... ... oot s H1000-
15 H 168 R Shim (Steel). . ... ... e i H1000-
H 159 R Gasket (Thin) .. ...ttt ittt ittt H1000-
H 160 R Gasket (Thlck) ..................................................... H1000-
16 (H 157 R O HOUSING. .. 0 e s H1000-17634
H 784 R Housing*................... ... ..o P H17635—
17 veveieeeo.. Wire (16 Gauge X 14” LoNng) . .. ..ottt et H1000-
18 A 310 R Screw, Cap, Drilled (7/16” x 1-1/4”) (3used)..................cooinvn... H1000-
19 H 165 R Gear, Reduction (72 Teeth) (Sub. for AH1191R)......................... H1000-
20 (o 535 R Nut (Sub. for ACI326R). .. ... ...ttt H1000-
.. AH 897 R (860 NOtE DBIOW) . ... ...\ttt e
AH 906 R (S8 NOtE bBIOW) . . ... oottt ittt e e e

*Also used on H1000-9999 on which Field Changeover AH906R (AH877R Shaft with Parts) has been installed and
on H10000-17634 on which Field Changeover AH897R (AH877R Shaft with Parts) has been installed.

PC-304-(2-60)

o
i

&



26 TRACTORS—MODBELS “H,” “HN,” “HNH,” AND “HWH”

DIFFERENTIAL

q

5
6
Key Part No. Serial No.
1 AH 1218 R Shaft, H132R. ... ... ... ... i i H1000
2 {AH 1066 R Bolts wuth Nuts (Assembly of 6) . ... ... ... ... ... ..... .. ... ... ... H1000-41465
H 959 R Bolt (6 used) (Fits H1000-41465 when AH1066R has been installed)........ H41466—-
3 {AH 1064 R Case (Sub. H957R and AH1066R). . .. ................................. H
H O57 R Ca80. . ... ...ttt
4 H 133 R Washer, Retaining....................... .. ... ... .. .. .. i i,
5 [B 163 R Nut (6 used) (Sub. for AB4253R). . . . .
A 335 R Nut (6 used) (Sub. for AA4967R). . . .
6 ... Wire (16 Gauge x 30" Long). . .............
7 AH 1065 R Gear (70 Teeth) (Sub. H958R and AH1066R). . . ................
H 958 R Gear (70 Teeth) (Fits H1000-41465 when AH1065R has been
(Sub. for AH1192R)
8 H 134 R Washer (2used).............c..ooiimiimeruunnannnn e
9 H 131 R Pinion, Bevel (12 Teeth) (2 used) (Sub. for AH1204R) -
10 H 130 R Gear, Beve! (18 Teeth) (2 used) (Sub. for AH1190R). .. ..................

PC-304-:2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

BRAKE AND FINAL DRIVE
13

1
Key Part No.
2 12H 12R
3 H 424 R
4 H 425 R
5 H 427 R
H 428 R
H 1004 R
H 1005R
6 H 423R
7 H 631 R
8 JD 7425 R
9 JD 8102 R
10 H 422R
1 H 430 R
12 H 429 R
13 H 420R
AH 1060 R
14H 656 R
14 [AH 679 R
AH 680R
15 A 5292R
16 436 R
H 437 R
17 H 449R
18 30H 11 R
19 A 151 R
20 134 R
21 [AH 1154 R
AH 1155 R
22 D 2309R
23 AH 631 R
24 H 442 R

38 H 441 R
39 A 152 R
40 H 421 R
41 H 435 H

42 37 35 36 35 34
Description Serial No.

Screw, Cap (7/16” x 1-1/2%) (3 u88d).. ... ... ... iiiiitiiiinnieerrnnnnns
Washer, Lock (7/16") (3 used) .. ...
Excluder, Dust...............
Cover, Bearing. ...........uutiiiiiiiiiiiiiiii s .
Shim (Steel) (Thick). .. ...t i ittt iiiae e
Shim (Steel) (Thin) . . ...t ittt ittt rnnenns
Shim (Steel) (.003” ThiCk). ... ...ciiriiiiiiiiiiiiiiiiitiaiinanaannerans
Shim (Steel) (L0057 ThiCK). .. ..ttt iiiiieieeaeanaanrens
Washer, Feit (Outer) (Sub. for AH585R)..............cooiiiiii it
Retainer, Felt (Sub. for AH632R)..........ciiiiiiiiiiiiiiiiiiiinnns
Cup, BBariNg. ..ot i e
Cone with Rollers. ........... .. iiiin it
Spacer, Bearing (Sub. for AH1177R). ............ ... i,
Retainer, Inner Felt............. .. .. ... i i i
Wasbher, Inner Felt (Sub. for AH676R) . ...............ccoiiiiiiiinnnnn,
Shaft, Rear AXI...........ouuuiiiiiiniiiiiiineeniinneerennneennnnns
Shaft, Rear Axle, with Nut (Short).............. . oo,
Nuton AHI060R Shaft. ...ttt iiiiiiiiiiiiiiinnanes
Housing, H418R, R.H. Axle.............ooiiiiiiiiiiiiiii e
Housing, HH19R, L.H. Axle... ... ... . . iiiiiiiiiiiiiiiiiiiiianens
Stud (5/8” x 2-1/4”) (3 used) (Sub. for C1479R)................cvvnnnnn
Pedal, RH. Brake........ ... i
Pedal, L.LH.Brake. ...ttt
Spring, Pedal Release
Plug,Welch. . ......... ... ...,
Screw, Adjusting. ............. ...l
Pin, Adjusting (2 used)
Lining, Brake Shoe (Set of Four H434R and Rivets)
Lining, Brake Shoe (Set of Four H679R and Rivets)
Rivet (16 used) (Box 100) (Sub. for AD1773R)........covvviiiiiinnnnnen
Drumwith Hub. . ... i e
Spacer, Bearing. . . ...t

Cone with Rollers.............cooviiiiiiiiiiiinnnnn,

] UL
Washer, Differential Spacing.................ccouunn.
Cup,Bearing......... ...ttt
Retainer, Oil Seal. . ..........cccoiuiiiiiiiiiiiiiniieiiinnnes
Seal, Qil (Sub. for AH677R). . ...
Shoe, Brake, with Lining (2used).................cooviiinn.
(074 T PPN
Spring, Shoe (2 used) (Packed 10ina Pkg.)................... e
Pin, Cotter (1/8” x 5/8”) (2 US8d).......cvviiiiiiiiieeiiinannreannesan, H1000~
Washer (4 used) (Used on H1000- and up when AH813R has been installed) H10400-
Roller, Shoe (4 used) (Pkg. of 4) (Sub. for A149R)

Roller, with Washers and Pins (2 used) (Sub. for AH813R).
SNap RiNG. . ...uut i e R

Shaft, Pedal. ........cooiii i i i e

Pin, Latch Pivot.. ... .ot i i i i e

Latch, Pedal. ... .. ....cou it i i i e

Wire (11 Gauge X 1-1/27 LONG) . ... ..ovitrnii i ieeennnns

Washer, Lock (1/27) (6 U8BA).........vuiiinniiiriiieiiiaenanaeennn,

Screw, Cap (1/2”7 x 1-1/2”) (B used). . ......cvviiiiiniiriineenineennnns

Nut, Hex. (Special) (3 used) (Packed 25ina Pkg.)...................... H1000-
NUE (B/8”) . vttt e e e e i e e e H1000-

(Parts listed below are not illustrated.)

H 999 R Cover, Rear Axle, Outer Bearing (Used with Short Axle).................. H1000-
H 1000 R Retainer, Rear Axle, Outer Felt (Used with Short Axle).................. H1000-
H 1001 R Washer, Rear Axle Felt, Outer (Used with Short Axle)................... H1000-
H 1002 R Washer. Rear Axle Nut Lock (Used with Short Axle)..................... H1000-
H 444 R Snap Ring, Rear Axle Inner Bearing (InCase)...................cc.o..o.n.. H1000-

PC-304-(2-60)



&

28 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

POWER SHAFT

3334 6

Key Part No. Description Serial No.
| Bolt, Mach., with Nut (3/8” x 1-1/2")
2 A 147 R Washer, Key.......ooiiiiieiiii e iaiiiiiinnes
[ Nut (3/87)...
4 AH 925 R Lever, H876R, Shift, with Lock Pin
5 ... Screw, Cap (3/8” x 1) (5used).........
6 12H 11 R Washer, Lock (3/8") (16 used). ..
7 H 376 R Gasket.......................
IH 720 R Gasket (Packed 5 in a Pkg.).. .-
8 [AH 713 R Cover, H6O8R.................
AH 796 R Cover, H702R. ..
9 H 611 R Pin, Lock...

10 R 1800 R Pin, Stop (Sul

1 H 609 R Bushing. ...

12 H 613 R Washer, Felt.......

13 B 2274 R Washer (2 u

14 A 350 R Spring

15 H 612 R Crank.

16 (AH Shifter,

{AH

17 { ﬂ

18 H 724 R Shaft........ .

19 16H 1127 A Rivet (5/16" x (2usBd). . ... ii it H1000-

20 AH 1194 R Gear with Bushing (25 Teeth) (Sub. for AH708R)...... ... ............... H1000-9999
iAH 1195 R Gear with Bushing (25 Teeth) (Sub. for AH793R). ... .................... H10000-17634
\AH 1186 R Gear with Bushing (25 Teeth) (Sub. for AH874R)........................ H17635—

21 H 584 R Bushing.............c.coimiimnimeenennnnn 1000-999!

H 726 R Bushing (Sub. for AH788R). . . .. .. .. H10000-17634
H 791 R Bushing® (Sub. for AH881R). ... H17635-

22 ‘H 154 R Washer, Thrust. . ............. H1000-17634
{H 792 R Washer, Thrust® .. 17635—

23 fdD 7358 R Cone with Rollers.............. H1000-9999
.JD 8106 R Cone with Rollers. .. . H10000-17634
tJD 1810 R Cone with Rollers®..................cocoiiinneeannnn H17635-

24 f(C 2072 R Nut.... ... .. e H1000-17634
IC 1104R Nut... ... . it aian s H17635-

25 ... Pin, Cotter (3/16” x 1-1/2") ... ... it - H1000-

26 JD 7250 R Cup, Bearing......... ... ... ... .iiiiiiains H1000-9999
‘dJD 7428 R Cup, Bearing.........

JD 7432 R Cup, Bearing®............c.ciiiiiiii i
27 ‘H 162 R Gasket (Thick)....... ... ... ... ... e

H 164 R Gasket (Thin)........

‘H 163 R Shim (Steel). .. ......

28 (H 161 R Housing.............

TH 785 R HOUSING . .. ...ttt iiia e aea et an e anaeanans 635~

28 19H 332 R Screw, Cap (7/16” x 1-1/4") (Bused).. .. ... ..ot 1000—

30 12H 12 R Washer, Lock (7/16") (3 used) . H1000-

31 ‘AH 723 R Shaft (10 Spline). . . .. H1000-3209
‘AH 724 R Shaft (10 Spline). . . ..

AH 779 R Shaft (10Spline)................... ...
tAH 877 R Shaft (16 Spline)®..........................

32 ‘AH 1224 R Mar, H595R. ... ... ... . i
{H 789 R Collar (Sub. for AH1225R)°

33 H 328 R Gasket (Packed 5ina Pkg.)......... ... .. oo,

34 H BOG R COVOr . . .o et tee s et aae e

35 e Screw, Cap (3/8” x 1-1/4") Bused)...............c.ooooinnn

-1
36 11H 41 R Pin,Cotter (1/8” x 17) ... s . ..
37 H 597 R Nut (Special Slotted). ... .......... ..o i
38 AH 1207 R Pinion, H598R (12 Teeth).......... ... ......... ... ... ... A
39 JD 7689 R
40 ‘A 572 R

(A 572 R H47796-
41 A 1401 R H1000-
42 JD 7156 R H1000-
43 ‘AH 711 R H1000-47735
‘AH 1096 R H47796-
44 ‘H GO0L R Shim (Thick)........oouteteitr e a e es H1000-
iH 602 R Shim (Thin). .. . ... ee s H1000-
‘H 603 R Shim (Steel). . . . ... .. ... H1000-
45 ‘AH 812 R Housing, H752R, with Fiipper Guardt*. ... ........................on H1000-
"AH 1097 R Housing, H1032R, with Flipper Guard ~ ®. . ........................ .. H1000-
46 15H 254 R Plug, Pipe M. ... ... ... oot AP H1000-

PC-304-{2-60)




TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"” 29

POWERSHAFT—Continued
Key Part No. Description Serial No.
47 [ ........... Screw, Cap (3/8” x 3-1/2") (2 uSed) @ . .. ..covv it H1000-
........... Screw, Cap (3/8” X 3-1/4")@ .. ..ottt iiiii e, H1000-
48 (D 1737 R Washer, Felt (Sub. for AHB18R)f*........ ... . ... . it H1000-
H 1033 R Washer, Felt (Sub. for AH1100R) jf@...............oooiiiiiiiiann H1000-
49 D 1938 R Snap Ringt @.... ... .. .. . e H1000-
50 AH 821 R Shieldf M. ...... ... ... s H1000-
H 756 R Brace, Shieldt 8, . ... ... .. ...ttt e H1000-
16H 677 A Rivet (1/4” x 3/4") (2 USBA)T B. ... @@t et eieeaaeaannes H1000-
AH 1098 R Shield 4 8. ... ... .ottt e H1000-
51 ...l Bolt, Stove, with Nut (5/16”” NC 2 x 3/4”) Qused)t ®................... H1000-
52 12H 10 R Washer, Lock (5/16”) (2used).............. ittt H1000 -
53 T4H 785 R NUt (5/16" )  B.. ..o oottt e H1000-
54 [D 1868 R Washer (2 used)f. ... .....ouuuiiiiiit it H1000-
H 1034 R Washer (2 used% O H1000-
55 H 753 R Guard, Flippert ®....... N H1000-
56 A 2454 R Spring, Flipper Guardt m. . s H1000-
57 veveee..... Screw, Cap (3/8”7 x 1")t*. .. .. H1000-
weeeevo.... Screw, Cap (3/8” x 1-1/4")1*. . H1000-
........... Screw, Cap (3/8” x 1-1/2")1*...... . .. H1000-
58 12H 11 R Washer, Lock (3/8”) (3used)t*. ... ... .. ... ... . . . . .. . . H1000-
59 H 607 R Guard™. ... ... .. H1000-
60 H B06 R Cover™. . . . e H1000-
61 AH 754 B Washer, Felt®. .. ... ... ... . i i, H1000-
62 H 604 R Washer®. .. ... ... .. i e H1000-
63 H 600 R Housing™. ... ... .. e H1000-

*For Tractors equipped with 1-1/8”" Diameter Power Shaft without Flippsr Guard and Master Shield.
tFor Tractors equipped with 1-1/8" Diameter Power Shaft with Flipper Guard and Master Shield.

mFor Tractors equipped with 1-3/8” Diameter Power Shaft.

#For Tractors H1000-47795 equipped with Drawbar and Power Take-Off A.S.A.E. Conversion Assembly.
°For Tractors equipped with 16 Spline Sliding Gear Shaft.

SEAT AND PLATFORM

¢

14 R7I2 AT
13 12— eQy——— 11
Key Part No. Description Serial No.
1 3H 664 R Bolt, Carriage (5/8” x 1-1/4") . . ... .o it i it H1000-13871
.e......... Bolt, Carriage (1/2” x 1-7/8") ... H13872-
2 AD 1606 R S@at. . ... .\ot ittt e H1000-
3 H 370 R SUPPOTrt. e H1000-
4 28H 1502 B SPACEI. . . o\ttt ettt H13872-
5 24H 993 R Washer (Sub. for 24H490R).......... ... .. i i H1000-13871
[24H 992 R Washer (Sub. for 24H482R) ... ... ... ottt H13872-
6 Screw, Cap (5/8” X 1-1/27) . . e H1000-
7 12H 15 R Washer, Lock (5/8”7) . . ... ittt i i e H1000-
8 C 1982 R Washer (2 USed)......o.iuuiiri ittt H1000-
9 A B18 B SPriNMG. . o\ttt ittt e H1000~
10 14H 480 R Nut (Special) (Sub. for 14H352R and A333R) ...................... ..., H1000-
11 . Screw, Cap (7/16” x 17) (2uSed)...... oot ~ Htooo-
12 12H 12 R Washer, Lock (7/16”) (Qused) ...ttt H1000-
13 AH B08 R Platform. .. ... e H1000-
14 14H 785 R Nut (5/16”7) (2uS8d). .. ... u ittt H1000-
15 24H 39 R Washer (2used).... ... ... ... ... i s H28841-
16 H 898 R EXEONSION. oo ittt H28841 -
17 12H 291 R Washer, Lock (Shakeproof) (2 used) (Sub. for A2188R)................... H28841-
18 D 3293 R Screw, Machine, with Nut (2used). . .......... ... ... . . iiiiiinn. H28841—~
19 . Pin, Cotter (3/16% x 1-1/47) . . e e e s H1000-
20 H 372 R Bolt................... . ... H1000-
21 H 373 R Bolt . ... H1000-
22 H 369 R Body................ . . H1000-
23 12H 17 R Washer, Lock (3/4”) . .. .................. . H1000-
24 ... Screw, Cap (3/4” x 1-1/27) ... .. . . e L. . H1000-
25 A 2755 R Washer, Seat Adjusting, Upper........ .. ... ... ... ... ... ... . ... H1000-
26 A 2756 R Washer, Seat Adjusting, Lower......... ... . ... .. ... ... oo H1000-

PC-304-(2-60)




TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

DRAWBAR

2——ﬁ 4

‘ﬂ“\\\m J—
||l|l||"l|||l|ll|ll|ll

‘ S
[T \\\\\\\\\\\\\\\\\\\\\\\\\\\\ paansnnt

Ja78
Key Part No. Description Serial No.
1 AH 508 R Drawbar, SWinging. . .............c.ouuiiuriie H1000-7185
H 1030 R Drawbar, Swinging (Also used on Tractors equipped with Drawbar and
Power Take-Off Conversion Assembly) H7186~
........... Bolt with Nut (1/2” x 2-1/2") (2 used) H1000-
3 H 1050R Clamp............................ H1000-
4 AH 507 R Support, Drawbar........... e H1000-7185
AH 772 R Support, Drawbar (Also used on Tractors equipped Drawbar and Power
Take-Off Conversion Assembly).....................ovriiienenn.n..
5 12H 15 R Washer, Lock (5/8”) (4 used)..........
6 ... Screw, Cap (5/8” x 1-3/4”) (2 used).. .
7 Screw, Cap (5/8” x 1-1/4") (2used)..............ccovuuuun.. ..
8 AH 509 R Support with Pivot Pin........ .. .. ... ... . . i,
L Washer, Lock (1/27) (2 uSed)...........ovuririeiii e
10 H 105 R Pin, Pivot. ...

PC-304-(2-60)




TRACTORS—MODELS “H.” “HN,” “HNH,” AND “HWH"”

31

BWN -

PEDESTAL AND STEERING ASSEMBLY

10 11 12 13

Part No. Description Serial No.

........... Screw, Cap (3/8” x1-1/4") (2used)..........ccvvriiiiririinieriennnnnns

12H 11 R Washer, Lock (3/8”") (2 used) v

H 269 R Housing, Bearing................

H 270 R Gasket (Thin) Bused)...........

H 271 R Gasket (Medium) (2 used)........

H 272 R Gasket (Thick)............coiu.iiiiiiiiiinnannennnnnns

JD 8212 H Cup, Bearing (2 used) (Sub. for JD7264R).................

JD 7364 R Roller, Assembly (2used).................... ...

A 3232 R Screw, Machine (3 used) (Pkg. of 50) (Sub. for AA4955R)

H 273 R G0Vl . - ittt ie e

[AH 578 R Shaft, Steering and Worm. . .

AH 1078 R Shaft, Steering and Worm

26H 17R P

........... Bolt, Machine, with Hex. Nut (1/2” x 2-3/4")

AH 581 R Bearing, H277R, Rear, with Bushing...............

H 278 R Bushing. ........... ... .. ... .. i i J

AH 675R Wheel, Steering.............................

14H 398 R Nut (5/8").. ...t iiiiiiiiia e

12H 13 R Washer, Lock (1/2”) Qused)..................

14H 392 R Nut (1/2%). ... it ieee e

H 276 R Support, Shaft. ... ... ... ... ... ... ...,
{ ........... Bolt, Machine (1/2" x2-3/4")..........ccoiiiiiinnnnan.

........... Nut, Jam (1/2%) . . .ottt

19H 98 R Screw, Lock (6/16”7 x 1/2%) ... .. iiiiieiiiireiennennnnnn

H 197 R Bushing, Adjusting (Eccentric) (Sub. for AH1210R). .....................

H 198 R Shim (B USBA) ... ..ottt ittt ittt ettt H1000-
H 199 R Packing, Cork. .. .. ...ttt ittt ie e cia et iananaaann H1000-
B 33 R Nut, Packing. ... ... ... . it i i i i H1000-
B 1564 R Packing. ...........uiniii ittt it H1000-
AH 545 R Pedestal, HI90R, with Stop Pin, Bearing Cup and Cover (Honly)......... H1000-
(A 5292 R Stud (5/8” x 2-1/4") (8 used) (Sub. for C1479R)

........... Nut (5/8%) (BUSBd). . ....cooviiiiiiiiiir e

JD 7698 R Bearing, Thrust (Honly). ....................... e

72 Washer, Retainer (H only)
546 R Washer, Cork (Honly)........ ... .. ...t

H 555 R Retainer, Cork (Honly). ......... ... .. ... ..iiiiiiinn.s

AH 533 R Nut, H194R (2 used) (H-HWHonly)......................

........... Screw, Cap (6/16” x1”) (2used)..................c..c.cun.n

12H 10 R Washer, Lock (5/16") (2uged)............................

AH 674 R Knuckle, Double, with Spindle (Honly). ..................

17H 138 A_ Rivet (1/2” x 2-3/4") (2 used) (H-HWHonly)..............

H 196 RT Shield, Dust (2 used) (H-HWHonly)......................

A 1892 R Nut, Hex. (Special) (2 used) (Sub. for AA4963R)

........... Screw, Cap (5/8” x 1-1/27) (2 uSed)........covuiiiiriniiiiiiiannanns

A 776 R Pin, Stop (H, HN, HNHonly)...... . ... .. ... . ... it

AH 1072 R Spindle, Steering, with Nut (Honly). ........ .. ... ... ... it H1000-
‘H 200 Sector, Steering (Sub. for AH1208R)....... ... ... ... ... ... ... ..... . H1000-47795
{H 1026 R Sector, Steering (Sub. for AH1209R)............... ... .. ............. .. H47796-
B 3310 R Washer (Sub. for B111R).... ... ... ... ... .. ... . . i H1000-
F 2664 R Nut (3/47) (Sub. for 14H727R) . . .. ... ... . . e H1000-
ieeie...... Pin,Cotter (1/8” x 1-1/4”) (2used)....... ..o iiumeriiiannnanns H1000-

PC-304-(2-60)



TRACTORS—MODELS “H.,” “HN,” “HNH,” AND “HWH"

X

8y

b h h ad b d b ok

33283880QN00%UN‘00@N0’00 WN -

333

Part No.
AH 1023 R
A 1892 R
[A 5292 R
H 961 R
AH 1014 R
12H 15R
KRR
B 233 R
H 966 R
B 3310R
F 2664 R
12H 7R
H e63R’
AH 1025 R
H 970 R
A 133 R
] 535 R
AC 352 R
[H 980 R
H 981 R
21H 715 R
[+] 985 R
H 982 R

“HWH” FRONT END

30
31
32

Serial No.
Spindle, with Nuts. .. ......... . . it iaiitereaanns H1000-
Nut, Hex. (Special) (2 used) (Pkg. of 25) (Sub. for AA4963R, Pkg. of 25)... H1000-
Stud (5/8” x 2-1/4") (6 used) (Sub. for C1479R)......................... H1000-
Screw, Cap (5/8” x 1-3/4") (2used)...........coiiveveineennns . H1000-
Screw, Cap (5/8” x 1-1/2”) (2 used). e . H1000-
Pin,Stop. . ... H1000-
Pedestal, H960R, with Stop Pin and Bearing Cup
Washer, Lock (5/8") (8 used)..
Nut (5/8") (4used).............
Bushing. ..........ooviinnin.
Washer.....................
Arm,Center. .. ...............
Washer (4 used) (Sub. for B111R)
Nut (4 used) (Sub. for 14H727R)

Pin, Cotter (1/8” x 1-1/4") (2 used).

Washer, Lock (3/4”) (4used).........coovvriiiereriiiiniiinnnnnnns ... H1000-

Nut (3/87) (B uSBd). . . ...\ttt it ... H1000-

Pin, Pivot. . s ... H1000-

Bracket, H971R, with Bushing. . ..................covvuiinnn. . H1000-

goltﬁ.Mach'me, with Nut (5/8” x 1-3/4") (2 used). . H1000-
UBHING . .ttt e

Cover, Drag Link (2 used)

Rod, Drag Link (Short) (2 used).. H1000-
Rad, Drag Link (Long) (2 used). .. H1000-
Bolt (4 used) (Sub. for 19H134B and H983R) . H1000-
NUL (2USBA) . ..\ttt ettt iniiiiiii e ... H1000-
End, Drag Link Rod (2 USed)..........oviutiniiiiiiininniaieeineannanns H1000-

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

“HWH” FRONT END—Continued

Key Part No. Description Serial No.

30 1iH 49 R Pin, Cotter (1/8” x 2*) (4 used)

31 C 838 R Bearing(Bused)...............

32 C B840 R Plug,Screw (4 used).. .. ... ... ... ...

33 AH 1028 R Sleeve, Drag Link (2 used)

34 24H 143 R Washer (4used)................

35 12H 10 R Washer, Lock (5/16") (4 used) ...

36 @ aeeeee--s Nut (5/16”) (4used)............

37 H 965 R Arm, Steering (2used)..........

38 H 978 R Bushing (2used)...............

39 AH 1013 R Knuckle with Spindle (2used)............................

40 H 196 RT Shield, Dust (2used)................ ...

41 F 1743 R Pin, Dowel (4 used) (Sub. for D186R).. . e eeeeeaaaan H1000-

42 H 977 R Washer, Thrust (4used)............. . e eeeeteeeeeeaaaan H1000-

43 B 1843 R Bushing (2 used) (Sub. for AH1044R). ... .. .. .. . H1000-

44 JD 7759 Fitting, Grease, No. 1610 (11 used)............................. . H1000-

45 AH 1031 R Knee, H973R, with Bushings (2used). ......................... . H1000-

46 H 979 R Bolt,Lock(dused)....................................i... .. H1000-

47 AH 1024 R Housing, H867ZR (Short). . ... ... ... ... ... .. ... .. . ..., ... H1000-
AH 1030 R Housing, HI68R (Long).......... ... .. . i it iiiaananan H1000-

48 H 969R Bushing................... P e e et eeseie e H1000-

4 ... Pin, Cotter (18" x 1-1/2") (2used) . .. ... .. ... ... .. .. ... ... ......... H1000

“HN" AND “HNH” FRONT END

Key Part No. Description Serial No.
1 AH 868 R Pedestat, H760R, with Stop Pin and Bearing Cup........................
2 19H 1335 R Screw, Cap (58" x 1-1/2") (2used).....................
3 A 1892 R Nut, Hex. (Special) (2 used) (Packed 25 in a Pkg.)......
4 JD 7684 R Bearing, Spindle. . .....oountuet i et ieieaaaaaaa
5 24H 954 R Washer (Sub. for 24H82R) ....... .. ... .. ... ... ...l
6 H 764 R Washar, Cork..... ..ottt iiaeens
7 H 763 R Ratainer, Cork.......
8 AH 843 R Yoke and Spindle
9 { ........... Screw, Cap, Lock Plate (3/8" x 1) . ..o it iieeaaans
H 772 R Screw, Lock Plate (Special).......... ... .. ... .. ... . ... i iiiiaia..
10 12H 11 R Washer, Lock (3/8") (2used) ............ ... i
11 B 549 R Plate, Lock (2used)..................
12 H 77t R Piate, Axle Lock (2used)..............
13 H 769R Nut(Qused)..........ooovviiinuon..
14 AH 1112 R Axle with Bearing Spacer and Nuts. . ..
15 H 768 R Spacer,Bearing........... ... ... .. .. .. ... a.. e eeeaaan
16 H 202 R Retainer, Felt (2used)....... ... .. .. ... . ... ... ... ... il
17 JD 7243 T Cone with Rollers (2used) ........ ... ... ... .. ... i iiiiiiiiiaannnn.
18 JD 7262 R Cup, Bearing (2used). .. ... ... ... ... ... it
19 H 203 R Washer, Felt (4 used) (Sub. for AH562R)
20 AH 869 R Wheel, H765R, with Bearing Cups............ ..
21 H 770 R Nut, Bearing Adjusting..... ... .. ... ... .. .

PC-304-(2-60)



34 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

“H” AND “HWH"” FRONT WHEEL

9 10 1112 13 14

Key Part No. Description Serial No.
1 H 203 R Washer, Felt (2 used) (Sub. for AH562R)......... e H1000-
2 H 202 R Retainer, Felt................................... .. H1000-
3 JD 7243 T Cone, with Rollers, Inner Bearing (Sub. for JD7243R H1000-
4 JD 7262 R Cup, InnerBearing. . ............... H1000-
5 AH 1046 R Hub, H1022R, Front Wheel (H only).. 47796~
6 AH 549 R Wheel H201R with Hub and Bearlng Cups (H only) (Sub. One JD1262R,
One AH1046R, and Six JDTOR) .. ... ...« ..ornrnenneneaeeeeenes H1000-47795
AH 549 R Wheel, H201R, with Hub and Bearing Cups (HWH only) (Sub. One JD1262R,
One’ AH1046R and Six JDIOR) ... ... H1000-
JD 1262 R Disk and Rim, Front Wheel (Honly) ... H47796-
7 JD 7250 R Cup, Outer Boanng ................................................. H1000-
8 JD 7358 R Cone, with Rollers, Outer Bearing. ....................0iiiieieeeionnn H1000-
9 AH 533 R Nut, H194R, with Cap S OrBW . .ottt e H1000-

10 ... Pin, Cotter (1 [87 X T=1/8%) oot H1000-

1 H 205 R Gasket (Honly) (Packed 5ina Pkg.)................ ... ‘H1000-47795
H 205 R Gasket (HWH only) (Packed 5ina Pkg.)..................oviiievnnns H1000-

. H 1024 R Gasket (H only) (Packed 5ina Pkg.)...............coovviiiineeann H47796-

12 H 204 R Cap, Hub (Honly)...... .. .. s H1000-47795
H 204 R Cap, Hub (HWH [111 5 PN H1000-

H 1023 R Cap,Hub(Honly)...... ... ... i H47796-

13 12H 10 R Washer, Lock (5/16’) (Aused). ..ot H1000-

14 19H 1112 H  Screw, Cap (5/16” x 3/4") (3 used) (Honly). . ... H1000-47795
19H 1112 H Screw, Cap (5/16” x 3/4*) (3 used) (HWHonly)............. ... .. H1000-
........... Screw, Cap (5/16" X 1-1 /2") (3 used) (Honly)........... H47796-

15 Screw, Cap (5/16” X 17). . ... ... vttt H1000-

16 JdD 19 R Bolt, Wheel Hub (6 used) (H only) (Packed 20 in a Pkg.) H47796-

B0, 2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"”

35

Key

1

s

3479

Part No.

(H 220 R

H 991 R
JD 1251 R

B

12H 15R
B 1190R
R 21028 R

JD 16 R
24H 560 R
24H 9%4 R

REAR WHEEL EQUIPMENT

o

Description Serial No.

Hub (H, HN only)
Hub (HNH, HWH only). e ..
Disk and Rim (H, HN only) (Use w Rubber Tare) (Su for JD1241R) H100Q-
Disk and Rim (HNH, HWH only) (Use with 8-38 Rubber Tire).
Disk and Rim (H, HN only) (Use with 9-32 Rubber Tire).....
Disk and Rim (H, HN only) (Use with 8-32 Rubber Tire) (Su
Clamp (H, HN only). . ...
Clamp (HNH, HWH only)..
Washer, Lock (5/8%) (3 used).
Screw, Cap (3 used) (HNH, HWH' only)
Screw, Cap, Hub Clamp (Special End) (3 used) (H, HN only) (Sub. for H222R
and 19H1475R)...........................
Bolt, Hub (7 used) (Packed 10 in a Pkg.). .
Wauher on Auxiliary Wheel Weight (2 or more used) (Sub. for 24H502R;
Washer, on Inner Weight Bolt (2 or more used) (Sub. for 24H496R)

PC-304-(2-60)



36

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"”

STARTING AND LIGHTING EQUIPMENT

PC-304-{2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

STARTING AND LIGHTING EQUIPMENT—Continued

Key Part No. Description Serial No.
1 H 938 R Belt, Generator......... ...t H27000-
2 806915 N, e H27000-
3 804000 Washer, LoCK. .. H27000-
4 B 1030 R Pullay, Generator.......... ... ... ... ... ... i H27000-
5 26H 72R Key,Woodruff. ... ... ... .. .. ... ... ... .. H27000-
[ AB 4080 R Generator (Sub. for AH966R and AH1175R) H27000-
7 weweew..... Bolt, Machine, with Sq. Nut (3/8” x 2”) H27000-
8 24H 30 R WASHOI. ..o\ e e H27000-
9 12H 10 R Washer, Lock (5/167) (2 used). . H27000-

10 ieieieeo--. Screw, Cap (B/16” X 3/87) .o e H27000-

L 1 Bolt, Machine, with Hex. Nut (3/8” x 1-1/2") H27000-

12 12H 11 R Washer, Lock, (3/8”) (16 wused). ...........coiiiiinnininnnnnn H27000-

13 H 921 R Bracket............... ..ot H27000-

14 ceeene---.. Screw,Cap (3/8” x17) (2USEA)........oouuuriiiii i e H27000-

15 B 1947 R Clip, Clamp (2 used)

16 ... Nut (3/8”) (4 used). . .

17 AH 974 R Clamp,Battery...... .. ... .. ... ittt

18 AH 975R Relay........ ... ... ..ottt iiiiieaennns

19 ... Bolt, Machine, with Sq. Nut (3/8” x 3/4”) (2 used)......

20 H 936 R Bracket,Relay.....................................

21 wev-w---..-. Bolt, Machine, with Hex. Nut (3/8” x 9-1/2”) (2 used)...

22 H 939 R Plate, Battery Base .................................

23 5 Nut, Jam (No.10) Rused).................... ..

24 A 767R Washer, Lock (4 used) (Sub. for AA5574R)
25 21H 404 R Screw, Machine (2 used)

26 ... Nut (5/16°)................... .

27 H 922 R Strap, Adjusting. .. ... .. ... ... ...

28 ... Bolt, Machine, with Hex. Nut (5/16" XT1-1/2%) e e H27000-
29 A 3082R Cover, Terminal (Rubber)

30 A 2621 R Lever, Switch.............

31 1880254 Pin, Switch Lever.......

32 D 602R Screw(2used).............. . ... i,

33 weveeewe--. Nut (7/16") (2 used)
34 AH 1176 R Motor, Starting (Delco-Remy No. 1109600) (Sub. for AH968R). . . .

35 AH 967 R Bracket withCover.............. ... ... iiiiiiiininnnnnnnnn

36 A 487 R Screw, Cap (3/8” x1”) 3used)........... ..

37 (AH 946 R Flywheel, H9|3R with Gear and Bolts. .
H 914 R Gear, Flywheel.......................

- Pin, Cotter (1 /16” x1/2%) ..

39 1881864 Switch. . ... ..................

40 H 915 R Suppert,lamp. . ................

M H 916 R Saddle, Support..........

42 H 917 R Clamp, Support................

43 ... Bolt, Machine, wnth Nut (1/2” x 17

4 AH 971 R Brackot Rear Lamp..............

45 12H 13R Washer, Lock (1 /2') (4used).........

46 H 925 R Screw, Cap (7/16” x 1-3/8') (Qused)........cooiiiiiiii i

47 AF 3817 R Lamp, Front (2 used) (Sub. for AA3075R) -
AA 4618 R Lamp, Combination Rear and Warning...........................
2BH 1498 R SPacer. . . ...ttt ittt e e

49 A 2613 R Clamp, Lamp (3 used)..... ..

50 14H 392 R Nut (1/2”) (3 used).....

51 AH 970 R Guard, Flywheel........

52 weeeene---- Screw,Cap (3/8” x1-1/2"). ... ... ... ..

53 12H 12 R ‘Washer, Lock (7/16") . ....................

54 Screw, Cap (7/16” x 1-1/2")................

55 B 1608 R Ratchet,Crank...........................
56 12H 15R Washer, Lock (5/8%) (2 used).... e
57 weeeee--... Screw, Cap (5/8” x 1-1/2") (2 used)
58 26H 17R Key,Woodruff..................................
59 AH 977 R Shaft, Stub, with Pinand Key. ...................

B 1662R PininStud Shaft................................
60 ... ...... Screw, Cap (1/2" x1-3/4")............coiiiuann..
61 24H 991 R Washer (2 used) (Sub. for 24H481R)

PC-304-(2-60) .



38 ) TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

STARTING AND LIGHTING EQUIPMENT

GREEN ON YELLOW POSITIVE (+) GROUND
_ CONNECT TO
GENERATOR TERMINAL GREEN ON YELLOW |
MARKED *F”
1 2

3—0 .

12 [BLACK ON YELLOW|

- g 6 5 , 11
- ' 4 - S 10
S e
! = ¢ AN
§ ) — R
; > 8 9
i | B
§ 8
{ ..0\ 3
{ /§ B ¥ 3““"@
2 )\
N
Y
A
!
BLACK BLACK ON YELLOW
CONNECT TO RELAY CONNECT TO RELAY CONNECT TO STARTING
TERMINAL AND GENERATOR TERMINAL MOTOR
TERMINAL MARKED ‘A" MARKED “BAT” !
Key Part No. bDescription Serial No.
1 AH 976 R Wire, Lead. . ... ... it H27000-
2 AH 973 R Harness, Generator Wiring. . . . R .. H27000-
3 A 2610 R Clip (8 used) (Sub. for A1225R). H27000-
4 AB 1833 R Cable, Ground .. H27000-
5 AA 4442 R Wire, Lead (Sub. for AB1830R and AD2639R).............. H27000-
6 AH 969 R Cable. .. ... H27000-
7 [AF 687 R Switch, Light (Sub. for AB2687R).... .. - H27000-
1838155 Resistor (For AB2687R Light Switch)........... H27000-44510
] 12H 273 R Washer, Lock (Use with AF687R) (Sub. for F692 .. 27000
9 14H 383 R Nut, Jam (3/8”) (For AB2687R Light Switch). .............. H27000-44510
ceevve..... Nut, Jam (3/8”) (Use with AF687R)....................... H27000-
10 (F 690 R Knob, Light Switch (Use with AF687R)....... m .. 7000
AB 1189 R Handle, Light Switch (For AB2687R, Light Switcl H27000-44510
1 AF 701 R Lead, Fuse, with Fuse (Use with AF687R)...... .. 7000~
12 AF 2749 R Ammeter with Clamip (Sub. for AB2568R).................. H27000-
13 (AF 3817 R Lamp, Front'(2 used) (Sub. for AA3Q75R).... e H27000-
AA 4618 R Lamp, Combination Rear and Warning....... R H27000-
14 AH 972 R Cable, Lighting. .. ...t et H27000-
LIGHTING EQUIPMENT ONLY
GREEN ON YELLOW 12
CONNECT TO b/
GENERATOR TERMINAL
MARKED “F”’ GREEN ON YELLOW| [BLACK ON YELLOW]
] 2\ 3 13 12
4 5 R v \ 11
° \ ' 10
G
>, le;l-
1 ’;umunuml""”" .
2 : /l.”{////é”
\ nlmulmnuluulll
BLACK BLACK ON YELLOW [POSITIVE (+) GROUND]
CONNECT TO RELAY CONNECT TO RELAY 3832

TERMINAL AND GENERATOR TERMINA
TERMINAL MARKED “A” MARKED “BL/:\T”

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"”

39

LIGHTING EQUIPMENT ONLY—Continued

Koy Part No. Description Serial No.
1 AH 976 R Wire, Lead. . ... . ... ... ... ... . i
2 AH 973 R Harness, Generator Wiring. ... .....
3 A 2610 R Clip (10 used) (Sub. for A1225R)
4 AB 1833 R Strap, Ground. ... .. .. ... ..
5 AB 1965 R Wire,lead. . ... ... .. ......._.......... ... el
6 [AF 687 R Swutch Light (Sub. for AB2687R)
1838155 Resistor (For AB2687R Light Switch)
4 12H 273 R Washer, Lock (Use with AF687R Light Switch) (Sub. for F692R). . ........ H27000--
8 14H 383 R Nut, Jam (3/8”) (For AB2687F: Light Switch).............. ... .......... H27000-44510
........... Nut, Jam (3/8") (Use with AF687R Light Switch)........................ H27000-
9 [AB 1189 R Handle, Light Switch (For AB2687R Light Switch)....................... H27000-44510
F 690 R Knob, Light Switch (Use with AF687R Light Switch)..................... H27000-
10 AF 701 R Lead, Fuse, with Fuse (Use with AF687R Light Switch). . ................ H27000-
1 AF 2749 R Ammeter with Clamps (Sub. for AB2568R)._.............. e . H27000-
12 AF 3817 R Lamp, Front and Rear (3 used) (Sub. for AA3075R) . H27000-
AA 4618 R Lamp, Combmatlon Rear and Warning H27000-
13 AH 972R Cable, Light..................... . H27000-
14 AB 1860 R Clamp, Neqatlve Battery Terminal. ........... ... . ... ... i .inian.. H27000-
LIGHTING EQUIPMENT ONLY—Continued
Koy .
1 H 938R Belt. Generator........................
2 806915 Nut...........
3 Washer, Lock.....
4 B 1030 R Pulley, Generator.
5 26H 72 R Key,Woodruff. ... ... ... ... ..........
6 AB 4080 R Generator (Sub. for AH966R ‘and AH1175R)
7 weeee...... DBolt, Machine. with Nut (3/8" x2")................ ... ... ... ........
6 AH 1175 R Genorator (Delco-Remy No. 1101377) (Sub. for AH966R) ... ..............
7 7H 387 R t, Machine, with Nut (3/8” x2”)......... ... it
8 26H 39 R Was l'n ....................................................... H27000-
9 12H 10 R Washer, Lock (5/16") (2used) ........ ... ... ... ... ... .. ... ... H27000-
10 19H1112 H Scrow, ¢ap (5/16” X 3/4") . .. ... .. H27000-
"M Bolt, Machine, with Nut (3/8” x 1- 1/2') H27000-
12 veeeee----- Nut(3/8%) (4used)........... H27000-
13 12H 1 R Wuhor k (3/8") (10 used). H27000-
14 veveeeee... Screw, Cap (3/8" x 17) (2 used) H27000-
15 21H 404 R Screw, Machine (2 used) H27000-
16 AH 975R Relay................. H27000-
17 14H 785 R Nut (5/16'). . H27000-
18 H 922R Strap, Mjmh ............. H27000-
19 e Bolt, Machine, wuth Nut (5/16” x 1-1 /2") ............................... H27000-
20 A 767R Washer, Lock (2used). .. ... ... oo H27000-
21 e Nut, Jam (No 10) (2 used)..
22 H 936R Bracket, Bolay. . . ......coiuiiutiiniiiiia it innaeaanns
23 el Bolt, Machme, with Nut (3/8” x 3/4"") (2 used) .......................... H27000-
24 ... Boit, Machine, with Nut (3/8” x9-1/2”) (2used). .. ..................... H27000-
25 H Plab Battery Bass. . . ...........iiiiiiii it H27000-
26 AH 974 R Clamp, [ 2 2 H27000-
27 B 1947 R Clip,Clamp (2used). . ....... ... i ittt H27000-
28 H 915R Support, Lamp. . . ... .. i H27000-
29 H 916 R Saddle, Support. ... ... ..o ittt iiiiiaiiaaaaaainnaann H27000-
30 H O917R Clamp, Support. . .. ...ttt iit ittt eaiiiiee e 27000
31 [AF 3817 R Lamp, Front (2 used) (Sub. for AA3075R) ........................ H27000-
AA 4618 R Lamp, Combination Rear and Wammg ........................ H27000-
32 ... Boit, Machme, vmth Nut (1/27 x 17) H27000-
33 AH 971 R Buelmt, Rear Lamp. ... ..ottt e H27000-
K 12H 13 R Washer, Lock (1/2') (4used) ............. R .. H27000-
35 A 2613 R Clamp, Lamp (3 used)...... .. H27000-
36 14H 392 R Nut (1/2) Qused)......... .. H27000-
37 H 921 R Bracket,Generator.... ... ... ... ... .coii i .. H27000-

PC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

y

oRNORsrwN = &

Part No.

2729 R
AA 3241 R
2731 R Le
AA 3239 R G
AB 2820 R
AA 3240 R Wi
AA 3238 R
21H 972 R Screw
12H 290 R Washer, Lock (2 used) (Sub. for A2734R). ................. .ot
2899 R Spring, Torminal. . ....... ... ..ttt o
AF 3816 R Body Assembly (Sub. for AA3243R)................ ... .o,
AA 3495 R Terminal Plate with Spring Screws, and Lock Washers (Bakelite). . ..

A
A

AA307SR FRONT AND REAR LAMP

3

flect

or
(2 used) (Sub. for B514R).....

12H 12 R Washer, Lock (1/27).. ..o\ riertrieiesaeaeaeneiaeanaee o :g;ooo—

14H 392 B ONUt (1/27) . e e e
AA 3242 R Terminal Plate (Bakelite) (Sub. AA3495R; ..
2882 R Insulating Washer (Fiber)...........
AA 3495 R Washer, Cup (Sub. ,f,or A2730R)......

000
H27000-48809
H27000-48809
H27000-48809

12H 10 R Washer, Lock (5/167). . ... ..o UL H27000-48809
14H 611 R Nut (Sub. for A2732R). . e, H27000-48809
A 2883 B SCOW.. ... .te vt H27000-

AHS66R AND AH1175R GENERATOR AND RELAY (DELCO-REMY No. 1101377)

61 60
63 62 162015

§esese

36 37 38 39 40 44 45 46

PGC-304-(2-60)



TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

AHIGSR AND AH1175R GENERATOR AND RELAY (DELCO-REMY No. 1101377)—Continued

Key

-

CORNNOAWN

-

Part No.

21H 986 R
14H 631 R
1872638

JD 7180 R
R 11094 R
R 11089 R
817224
1882358

Description

Screw

Nut (No 10)

Band, Cover

Boal.th(e" Lock (5/16") (2 used)

Screw (3 used) (Sub. for 1868330 and 1904851)
r, Lock (3 used)

Plate, End

QGasket

ka, Oil (Felt)

Plug. 0Oil Hole (Sub for 816315)
Frum, End, with

Scrown?S used) (Sub. for 1862803)

Washer, Lock (3 used)

Washer, Brush (Rectangular) (3 used)

Brush, Main (2 usad) (Sub. for 1836664)

Holdcr, Brush (3 used)

Screw (2 used)

Washer, Lock (4 used) (Sub. for 802730 and 1904377)
Brush, Third (Sub. for 1880225 and 1906939)

Spring, Third or Ground Brush (2 used)

Armature (Sub. for 1841027 and 1917164)

Nut (No. 12) (4 used)

Washer, Lock (4 used)

Washer, Plain (2 used)

Washer, Inaulztion (2 used)

Stud Assembl

Stud and Load Assembl;

Clip, Terminal (2 used) (Sub. for 1857107 and 200182)
Cover, Relay

Gasket, Rubber

Relay, Cu!-Out with Cover

Setow (2u
Screw (2 uud) (Sub. for 1881998 and 1864099)
Washer, Lock (2 uud)

Pin, Dowel (Sub. for 809593)

Gasket (Sub. for 1855701 and 1912008)
Bearing, Ball

Plate, Rehmer (Sub. for 819104)
Wuher, Feit (Sub. for 809961)

Collar
Frame, Drive End, with Pins

E 2302 RT Oiler

Pulle;
Key, Woodruff
Washer, Lock

Nut

Plate, Retainer (Sub. for 1855702 and 1911263)

Wuhor, Lock (3 used)

Screw (3 used) (Sub. for 1866970, 1904829 and 1904370)
Screw, Shoe (2 used) (Sub. for 828675 and 1843646)

Frame, Generator

Coil, R.H. and L.H. Field

Shoo, Pole (2 used) (Sub. Two 1914618, One 1913554, and Two 1914491)
Washer (Sub. for

Clamp, Plate

Plate, Third Brush

Spring, Main Brush

Pin, Main Brush Holder Hinge (Insulated) (Sub. for 812016)
Pm, Main Brush Holder Stop (Insulated) (Sub. for 812015)
Pin, Ground Brush Holder Hinge (Sub. for 817313)

Pm Ground Brush Holder Stop (Sub. for 817314)

P

Washer, Third Brush Plate Spring
Lead, Ground Brush

Washer. Lock

Screw, Third Brush Adjustment Lock
Pin, Dowel (Sub. for 809062)

PC-304-(2-60)



42

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

AHI68R AND AH1176R STARTING MOTOR (DELCO-REMY No. 1109600)

Key

CONOOHLWN

Part No.

[QIH 986 R
{14H 631 R
1887889
1865182
1881835
1881841
R 11092 R
AR 11001 R

1880254
1882323
816911
1883732
24H 156 R
1881868
20677
1883767
1883733
14H 649 R
1838568
1883739
1883730
1883742
1864113
11864111
11864112
1864109
1864110
1864105
1864106
1903905
1864108
1864104
1864103
1MH 22R
21H 983 R
R 11097 R
1883741
1881870
AR 11063 R
AR 11062 R
1881833
21H 964 R
A 765 R
1881838
R 11090 R

Screw, Cover Band

Nut (No. 10) Cover Band Screw

Band, Cover

Plug, Expansion

Spring, Brush (4 used)

Pin, Brush Holder Stop (2 used)

Pin, Brush Holder Hinge (2 used) (Sub. for 817313)
Lead, Ground Brush (2 used) (Sub. for 1881839)
Washer, Lock (2 used)

Screw (2 used)

Bushing

Coil, Field

Screw (2 used)

Washer, Lock (8 used)

Pin, Cotter (1/16” x 1/2") in Swit¢h Lever

Pin, Switch Lever

Switch with Pin and Cotter Pin (Sub. for 1881864)
Insulation (2 used)

Screw, Terminal (Special)

Washer, Outside

Washer, Outside Insulation

Washer, Inside Insulated Bushing (2 used)
Washer, Inside Insulation

Washer, Inside Plain Copper

Nut, Inside Jam (1/4")

Washer, Spacing

Armature

Bushing

Frame, Drive, End, with Bushing

Cup, Spring (Sub. for H1015R)

Sleeve (Sub. for AH1011R)

Spring (Sub. for H1009R)

Screw, Sleeve (Sub. for H1007R)

Pinion (Sub. for H1008R)

Washer (2 used) (Sub. for H1014R)

Spring, Meshing (Sub. for H1013R)

Support, Spring (Sub. for H1012R and 1864107)
Spring, Drive (Sub. for H1011R)

Collar, Spacing (Sub. for H1006R)

Nut, Retaining (Sub. for H1010R and AA4968R)
Pin Cotter (3/32” x 17)

Screw, Starting Motor Frame (6 used)

Screw, Pole Shoe (4 used) (Sub. for 828675 and 1843646)
Frame, Motor

Shoe, Pole (4 used)

Pin, Brush Holder Hinge (Insulated) (2 used) (Sub. for 812016)
Pin, Brush Holder Stop (Insulated) (2 used) (Sub. for 812015)
Frame, End, with Pins and Bushing

Screw, Brush Attaching (4 used)

Washer, Lock (4 used)

Brush (4 used)

Holder, Brush (4 used) (Sub. for 810226)

PC-304-(2-60)



Key Part No. Description Serial No.
1 Wire (16 Gauge x 6”) (2used)...........coiiiiiineeniereneiinnnnnnns
2 H 830 Screw, Cap, Drilled (3/8" x 2 1/2") (4 used) ..
3 H 864 R Shaft, Governor (For Power Liftonly).....................
4 (H 397 R Gasket (Thin) (2uSed) . . ... ittt et iaae e
'H 398 R Gasket (Medium) (2 used) (Sub. H397R)
{H 399R Gasket (Thick) (2used)................... ...
5 H 829 R al, Oil. ... e
6 AH 1102 R Housmg, H827R, with Pin..
7 15H 253 R Plug, Pipe (6 used ...................................... e
8 {AH 1083 R Screw and Gasket (Sub for H842R SCrew) . .........vvvevueeennnnnnnn.
iH 1028 R Screw (Use from PL-H100 to PL-H21999 when AH1083R has been fur-
l nished for HB42R). ... ... ... ...ttt iiiiiie e iiieiiiineaeanns PL-H22000-
9 H 1058 R Gasket (Sub. for H294R) (Use from PL-H100 to PL-H21999 when AH1083R
has been furnished for H842R) . ............... ...t PL-H22000-
10 24H 1 R Washer, Adjusting (3 used)
11 H 840 R Spring, Relief Valve
12 H 839 RT Valve, Relief....... - ..
13 AH 919 R HMousing, H520R. ... ... ... ittt it aaaanaaan
14 F 3322 R Spring, By-Pass Valve (Sub. for H834R)
15 H 833R Valve,By-Pass....... ... ... ... .. ... ... i i
16 H 835R Plug, Retainer. ............ oo
17 15H 239 R Plug, Plpe ........................................
18 H 853R Gasket.................... ... ....0oiiunn.
19 .. J Pm Cotter (3/32” x 1/2”) (2 used)
20 H 852 R Bracket................coeeeeeennn..
21 H 86R Pin................................
22 .. Screw, Cap (3/8” x 17) (5 used)........
23 12H 11 R Washer, Lock (3/8") (Bused)........... ... ... i
24 H 855 R Lever....... ... i i e e e
25 H 854 R Head,Lever.............. ... ... .. ... ... ...
26 H 858R Pin(2used)....... ... ... .. it
27 H 857R Link(Rused)........ ... ... ... .iiiiiiiiiiiiiiinanan
28 ... Pin, Cotter (1/8” x 3/47)
29 H 847 R Giland, Packing...............
30 H 846 R Packing (2Us8d)........couiiuimniiiitiiteiiitnieeieneetennnnnns
31 H 845 R Valve, Control. ... ..o it iiiiinnns
32 H 843 R Arm,Control......... ..ottt iiaii ., e
33 14H 732 R Nut, Jam (3/8") (3 used)
34 H 844 R Screw, Set
35 H 862 R Gasket
36 AH 922 R Cover
37 A 3232 R Screw, Machine (7 used) (Sub for AA4955R) ...t PL-H100-
38 12H 10 R Washer, Lock (5/16") (7 us PL-H100-
39 H 838 R Screw
40 B 425 R Washer (3 used)
41 H 837 R Spring
42 H 836R Ball..............
43 15H 254 R Plug, Pipe (2 used
4 Screw, C
45 H 832 R Screw, Cap (3/8"” x 2-3/4")
46 H 831 R Screw, Cap(3/8" x3") . ..ot
47 H 848 R Valve,Check......... ... ... ... ..oiiiiinnaannnn
48 F 3322R Spnng (Sub. for H849R and H834R)
49 H 851 R Washer, Copper. . .. ...t e et ettt e aeaan
50 H 850R Cap, Valve. . ... ... ..
51 AH 918 R Line, Oil Flexible. ... ... . i e e
52 B 427 R Nut, Cap (Sub. for AB4249R, Pkg. of 10). . ....... ... ... . oiieuennnn PL-H100-
53 A 1449 R Screw, Adjusting. . ... ... ... PL-H100-
54 H 888 R Bushing...... e PL-H100-
55 H 889 R Bushing....... ... .. .. . e PL-H100-
56 AH 1200 R Gear, Follower, with Bushing (Sub. for AH920R). . ..................... PL-H100-
57 H 824 R Gear, Drive (Sub. for AH1199! R) . e PL-H100-
58 H 825R Body Pump (Sub for AH1227R) ..................................... PL-H100-
59 H 828R Pin, Gear... ... ... e PL-H100-
60 H 826R Pm, DOWEl. oo PL-H100-
61 D 2478 R Pin, Dowel. ... . e PL-H100-
62 H 863 R  Cap, DisCharge. . . .. ...ttt ittt ettt ettt ettt nenens PL-H100-

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

POWER LIFT

Power Lift

PC-304-(2-60)



44 TRACTORS—RIODELS “H,” “4p,” “HINE,” AND “HWH"

POWER LIFY CYLINDER

4
Power Lift
Serial No.

1 T4H 732 B NUE, JAM (3/8”) e ot v oot et ettt ettt e et e e PL-H100-
2 22H 92 R Screw, Set (3/8" x 1-3/4""). .. . ... . PL-H100-
3 H 887 B Pin (3/47 X 2-7/8"') . ettt ittt PL-H100-
4 1MH 41 R Pin, Cotter (1/8” x 17) (4 used)............. ...t PL-H100-
5 fAH 924 R Cap, H879R, with Cylinder Cover....... ... PL-H100-
iH B79 R Cap, ROO. ... ...t PL-H100-
H. 880 R Cover, Cylinder. ............ooooiuueiiimnumminenaneanaeazea ns
[} H 877 R Retainer, PistOn. ... ....ouutrntun ettt
7 878 R Gasket.............cooviiviiiiinnaenn
8 AH 918 R Line, Oil, Flexible
9 AH 923 R Piston with Rod and Oil Return Plunger Retainer.................... .. PL-H100-
10 H B73 R SPring.. ..ottt PL-H100-
1 H 869 R Retainer, Plunger........ ... ..ot . PL-H100-
12 H B8 R PIUNGOI. ...\ oottt ittt ittt PL-H100~
13 H  B72 R SPring.......oooviii .. -PL-H100-
14 H 871 R Ball............ e .. PL-H100-
15 H 870 R Check(Brass)....................... PL-H100—-
16 H 874 R Cup, Piston (Leather)....... PL-H100-
17 H 875 R Retainer, Cup......... PR PL-H100-
18 12H 10 R Washer, Lock (5/16”) (2 used) . PL-H100-
19 ... Screw, Cap (5/16'' x 1'") (2 used
20 H 865 R Cylinder....
21 15H 255 R Plug, Pipe. .
H 881 R Pin(5/8"x2

BUPLEX CONTROL VALVE

Serial No.

1 H' 049 R Lever, CONEIOl. . ... oottt

2 H 950 B Bracket.....osovvunsosiunenreacenenanaeannasnamnenae ot acoteanass

3 11H 41 R Pin, Cotter (1/8” x 17) (2 used)

4 12H 10 R Washer, Lock (5/167) .. ..ooovuiiii it ..

5 19H 99 R Screw, Cap (5/16"” x 9/16") ..

6 H 797 R Coupling, Control Valve. ..... ...t

7 H 947 R Gland, Packing. ... ....oeneuererririniiii e

8 H 946 R Packing..... [T TIRTRRS

9 AH 987 R Coupling, Swivel .

10 AH 1006 R Body, H943R, Valve and Pipe Plugs...................cocoieniiiinn H1000-
11 H 839 RT Valve, Control (2used). .. ....ooveueneiiiioii e H1000-
12 A 354 R Spring (2used).........oeeiiiiii e .. H1000-
13 D 465 R Gasket(3used).......... oo H1000-
14 M 45 R Cap(3used)...c..ovvvrvrrcaranitiiii s H1000-
15 H 948 R Adapter (Brass) (2used)................. H1000-
16 AH 918 R Line, Oil, Flexible (2 used). . .. H1000-
17 15H 254 R Plug, Pi H1000-
18 H 944 R Shaft H1000-
19 24H 156 R DL SR R H1000-
20 ... Pin, Cotter (1/8” x 5/8") H1000-

PC-304-(2-60)



TRACTORS—MODELS “H.” “HN.” “HNH.” AND “HWR"

DECALCOMANIA SET

" JOIEIN IDIETERIE

057
Key Part No. Serial No. Description
AA 4264 R H1000- Decal ia Set, Consisting of :
(Decalcomanias are furnished in sets only as listed)
1 JD 115 ...l “John Deere’’ for Sides of Hood (2 used)
2 dp. 113 ...l “John Deere’ for Seat Support Channel
3 JD 110 ............ “John Deere” for Medallion
4 A B177R ............ “Safety First”’ for Powershaft (Sub. for A2569R)
5 A S5176R ............ “Be Careful" for Tractor Speed (Sub for A2568R)
6 B 1567R ............ Air Cl Instructi
7 Dir. 118 ............ "Fllter Servicing Instructions’”
8 B 1568R ............ “Air Cleaner Oil Level Indicator”

ADDITIONAI. DECALCOMANIAS
The following D ias are also available in packages of 5 each:

JOEN DIEERE

“1/2" x 7-1/87
11/16” x 107

1-1,4" x 17-3/4"
1-1/4" x 17-3/4"
1-1,2" x 21-3/8"
1-1/2° x 21-3/8"
1-3/4" x 257
1-3/4" x 257
2-1/4" x 32*

JOHN DEERE

2OZ ArIEE3E)]

D 257R ... /2" x 6°
m ml JD 258R ... ...l 3/4"x 9"
’o: z nm m JD 243R* ... ...l 3/4" x 9"
D 259R .. ......c.ciiiiiiinnn. 1" x 12"
D 260 R (Sub for JD120R). ...... 1-7/16" x 2*
JDS5260R**. .. ... ... 1-7/16" x 2*
JD 261 R (Sub. for JD12IR). .. .. .. 2-1/8" x 37
JD 5202 R* (Sub. for JD245R). ... ... 2-1/8" x 3"
JDS261R**. .. ... ... 2-1/8" x 3"
JDS5240R*** . . ... ................ 2-1/8" x 3"
JD 262 R (Sub. for JDI22R). ... ... 2-7/8" x 4"
D 246 R* ..ooooieineannnnns 2.7/8" x 4”
JD 5262 R** . ... .. 2-7/8" x 4"
JD5241 R*** . .. ... . 2-7/8" x 4"
JD 263 R (Sub. for JD123R). ... .. 3-9/16" x 5"
{JD 247R MUREERLIERCEELRCELEE AL igﬂg: x g:
JD 5263 R** . ... ... x
DX 2 A 3-9/16" x 5°
JD 264 R (Sub. for JD124R). ... ... 4-1/4" x 6"
JD 5205 R* (Sub. for JD248R). ... ... 4-1/4" x 67
JDS264R** ... ... ... 4-1/4" x 6"
JD 5243 R***
JD 52“ R‘.‘
R 722 JD 265R ...t
JD5265R**..............
JD 268R ........ .....
UD 269R ...l

*Black Decals for Machines Painted other than John
Deere Green.
**eaping Deer Decals for South and Central America.

++s_eaping Deer Decals for South and Central America.
(Industrial, Black and Yeliow)

PC-304-(2-60)



46 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH"

GASKET SETS

Part No. Serial No. Description
AH 1160 R H1000- Gasket Set for Model ‘“H’’—Valve, Ring and Cylinder Replacement—
Consisting of:
1— 264 R Washer, Lead (Oil Lead Stud)
1— 321 R Gasket (Carburetor to Manifold)

2—B 369 R Washer, Lead (Cylinder Head Stud)

1—D 1034 R Gasket (Carburetor Inlet Elbow to Carburetor)
2—F 1072 R Washer, Packing (Ventilator Pipe) (Sub. for B216R)
1—H 108 R Gasket, Cylinder to Case

1—H 111 R Gasket, Cylinder Head

1—H 113 R Gasket, Cylinder Head Water Inlet

1—H 137 R Gasket, Manifold

1—H 179 R Gasket, Cylinder Water Outlet

2—H 266 R Gasket, Tappet Lever Shaft Bearing

1—H 501 R Gasket, Crankcase Cover

1—H 503 R Gasket, Tappet Lever Cover and Breather Body

Part No. Serial No. Description
AH 1161 R H1000- Gasket Set for Model “H”’—Crankshaft and Bearing Replacement—
Consisting of:
1—H 230 R Washer, Flywheel Spacer Oil Seal
1—H 233 R Gasket, Right Main Bearin%_{Housing

1—H 237 R Gasket, Left Main Bearing Housing
1—H 239 R Gasket, Left Main Bearing Cover

1—H 245 R Gasket, Camshaft Right Bearing Housing
1—H 248 R Gasket, Camshaft Left Bearing Cover
1—H 350 R Gasket, Pulley Oil Seal

1—H 351 R Gasket, Reduction Gear Cover

1—H 362 R Gasket, Pulley Brake Bearing

1—H 501 R Gasket, Crankcase Cover

2—H 741 R Gasket, Camshaft Left Bearing Housing
1—H 751 R Gasket, Pulley Oil Seal

PC-304-(2-60)



TRACTORS—MODELS “H.” “HN.” “HNH.” AND “HWH”

47

Part No.

Serial No.

AH 1162 R H1000-

GASKET SETS—Continued

Description

Gasket Set for Model “H’"—Transmission and Rear End Overhaul—

Consisting of:
4—H 159 R
2—H 164R
1—H 328 R
1—H 351 R
1—H 362R
1—H 376 R
4—H 602R
1—H 613 R
1—H 715R
1—H 719R
1—H 720R
1i—H 723 R

Shim, Sliding Gear Shaft Right Bearing Housing
Shim, Sliding Gear Shaft Left Bearing Housing
Gasket, Transmission Case Rear Cover
Gasket, Reduction Gear Cover

QGasket, Pulley Brake Bearing

QGasket, Transmission Case Top Cover

Shim, Power Shaft Rear Bearing Housing
Washer, Felt, Power Shaft Shifter Shaft
Gaskat, Gear Shifter Shaft Bearing

Gasket, Fulcrum Ball Socket

Gasket, Transmission Case Top Cover

Seat, Gear Shift Fulcrum

Part No.
AH 1163 R

Serial No.
H1000-

Description

Gasket Set for Modal “H”"—Governor Overhaul—

Consisting of:
1—A 5272R
2—F 1072R
1—H 387R

10—H 397R
2—H 399R
10—H 414R
1—H 501 R

Gasket, Magneto (Sub. for A500R)

Washer, Packing (Ventilator Pipe) (Sub. for B216R)
Gasket, Governor Case A

Shim, Governor Left Bearing Housing

Gasket, Governor Left Bearing Housing

Shim, Fan Shaft Rear Bearing Housing

Gasket, Crankcase Cover

PC-304-(2-60)




TRACTORS—MODELS “H,” “HN.” “HNH,” AND “HWH”

MEMORANDA

PC-304-(2-60)



NUMERICAL INDEX

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH” 49
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
1K 17 34 |16H 648 A 20 10]24H 234 H 8 3 2505 14 19
16H 677 A 29 50| 24H 234 R 4 4 2537 15 63
16H 1124 A 24 13| 24H 239 R 13 46 2538 15 40
2H 306 R 22 17 |16H 1127 A 24 13 |24H 448 R 4 4 2745 14 17
2H 615 R 6 7 |16H 1304 A 20 9|24H 469 A 18 15 3219 16 44
3H 664 R 29 1 |1ex 477 8B 15 59 |24H 481 R 37 6l 4210 16 45
4H 490 R 9 39 |17TH 138 A 31 34 |24H 482 R 29 5 16 oo
18 0 17 6] 24H 490 R 29 5 4954 15 26
24H 496 R 35 ee 5077 16 41
11H 22 R 707 24H 502 R 35 ee 5516 16 22
11H 41 R 9 41 |19H 98 R 31 20| 24H 553 R 18 15 5518 16 17
11H 49 R 33 30 |19H 99 R 23 6| 24H 560 R 35 oo 5519 16 18
11H 78 R 11 22 |19H 134 B 32 27| 24H 685 R 9 39 5520 16 21
19H 199 R 2 13| 24H 845 R 19 31 5532 16 36
) 19H 203 R 2 10]24H 847 R 13 54 5536 16 48
12H 9 R 4 19 |19H 211 R 17 36| 24H 954 R 33 5 5610 16 29
12H 10 R 4 13 {194 218 D 17 36]24H 991 R 37 61 5618 16 47
12H 11 R 2 9 ]i9n 337 N 28 29 )24H 992 R 29 5 16 oo
12H 12 R 19 2|19 474 R 10 2|24H 993 R 9 39 5620 16 49
12H 13 R 3 35 |19H 1112 H 34 14 29 5 5622 16 54
12H 14 R 6 48 |19H 1335 R 33 2| 24H 994 R 35 e 5633 16 32
12H 15 R 6 40 |19H 1356 R 6 47 5644 16 47
12H 17 R 29 23 |19H 1475 R 35 5| 5926 16 20
12H 35 R 16 33 25 BB 17 29 6199 16 16
12H 64 R 17 16 25 V 17 43 6204 16 12
12H 270 R 14 13 |21H 238 R 41 32|26 652 17 41 6230 16 1
12H 273 R 38 8 |21H 395 R 42 12 6274 14 2
12H 290 R 15 47 | 214 404 R 37 25 16 2
12H 291 R 6 51 |21H 597 R 4 20|26H 10 R 3 21 6468 16 43
21H 715 R 32 27 12 30 10383 16 31
21H 961 R 41 17]26H 17 R 31 10 10407 16 42
144 261 R 6 28 |21H 962 R 17 38 37 58 10461 16 46
14H 338 R 18 24 |21H 963 R 17 13)28H 19 R T 17 20677 42 21
14H 352 R 29 10 |21H 964 R 16 38| 26H 39 R 39 8 200182 41 28
14H 383 R 8 10 |21H 966 R 15 46| 26H 72 R 37 5 200362 41 28
14H 392 R 3 34 |21H 969 R 42 9 39 5 451608 41 12
14H 398 R 31 15 | 21H 971 R 15 52 41 44 802730 41 18
14H 404 R 6 31 |21H 972 R 40 8)27 558 17 40 804000 37 3
14H 480 R 29 10 |21H 973 R 15 31 39 3
14H 608 R 41 22 |21H 975 R 17 12 : 41 45
14H 611 R 40 19 |21H 983 R 41 66| 28H 1498 R 37 48 804076 41 9
14H 631 R 41 1 |21H 986 R 41 1] 28H 1502 R 29 41 806915 37 2
14H 649 R 42 24 |21H 988 R 14 12| 29H 483 R 5 & 39 2
14H 656 R 27 13 |21H 1002 R 6 s50]30 636 17 33 41 46
144 727 R 31 42 30H 11 R 27 18 809062 41 67
140 732 R 11 67 809551 41 14
14H 785 R 7 58 J22H 42 T 18 13 809593 41 35
-22H 87 R 18 29 51 GG 17 40 809614 41 62
22H 92 R 44 2|78 434 17 42 809642 41 16
15— 186 14 3 |22H 119 R 24 1 79 R 11 57 809644 41 20
16 3 |22H 139 R 24 187 3 17 26 809658 41 57
15— 223 17 4 |22H 164 R 11 73 264 R 6 32 809688 41 64
154 73 R 3 8 46 .o 809698 41 56
6 45 321 R 17 20 809824 41 63
15H 238 R 2 3 |24H 1R 43 10 46 oo 809945 41 54
15H 239 R 43 17 {244 39 R 21 16 1118 15 41 809961 41 39
15H 240 R 23 10 29 15 15 64 812015 41 59
15H 253 R 4 17 37 8 1152 14 20 42 45
5 &4 |24H 43 R 13 44 1153 14 21 812016 41 58
6 26 |24 T2 R 31 29 1197 15 53 42 44
12 4 |24 79 R 27 27 1197 T 15 53 815018 41 4
43 7 1244 82 R 33 5 1379 14 18 816315 41 10
15H 254 R 2 5 |24H 132 R 18 26 1397 15 38 816331 41 53
13 43 20 13 1404 15 36 816911 42 17
28 46 |24H 143 R 6 15 1418 15 54 817220 41 8
43 43 19 20 1533 15 43 817224 41 40
44 17 21 16 1760 14 24 817313 . 41 60
15H 255 R 46 21 33 34 1814 15 29 42 6
15H 278 R 2 6 |24H 154 R 15 68 2061 B 14 2 817314 41 61
9 133 16 26 2121 14 16 817532 41 55
15SH 281 R 23 10 |24H 155 R 20 2 2122 14 8 819104 41 38
15H 564 D 9 133 27 35 16 8 820524 41 7
24H 156 R 18 10 2264 B 15 25 828675 41 50
42 19 2288 14 7 42 41
16 480 15 58 44 19 16 7 1836664 41 15
16 491 C 164 1 |24H 169 R 18 17 2495 15 331 1838155 a8 7
16 583 14 4 |24H 183 R 24 18 2496 14 15 39 6
16 & |24H 205 R 23 - & 2497 15 60| 1838568 42 25
16 738 15 48 28 13 2503 15 32| 31839345 42 10
15 57 |24n 233 R 11 58 2504 15 351 1841027 41 21

PC-304-(2-60) : )



NUMERICAL INDEX

50 TRACTORS—RMODELS “H,” “HN,” “HNH,” AND “HWH”

Part No. Page Key Part No. Page Key Part Ne. Page Key Part No. Page Key
1842646 41 50 A 2050 R 6 50 | AA 2095 R 4 7
42 41 A 2069 R 3 14 |AA 3075 R 37 47
1855701 4l 36 5 14 38 13
1855702 41 47 |A 33 X 14 16 5 23 39 12
1857107 41 28 |aA 119 R 5 15 22 12 39 31
1858749 41 26 5 24)A 2093 R 6 34 |AA 3238 R 40 7
1858753 41 25 9 43]aA 2188 R 21 10 | AA 3239 R 40 4
1858754 41 27 9 48 29 17 | AA 3240 R 40 6
1862803 41 12 | A 126 R 6 25|A 2189 R 21 9 | AA 3241 R 40 2
1864099 41 33 |a 133 R 32 21|A 2191 R 21 19 | AA 3242 R 40 15
1864103 42 38 | a 134 R 27 20|A " 2192 R 20 22 |AA 3243 R 40 11
1864104 42 37 | A 147 R 28 2|A 2441 R 4 6 |AA 3495 R 40 12
1864105 42 33 |4 149 R 27 36| A 2444 R 4 9 40 15
1664106 42 34 | p 151 R 27 19| A 2454 R 29 56 40 17
1864107 42 35 | p 152 R 27 39]A 2491 R 22 14 | AA 3497 R 41 11
1864108 42 36 |a 172 R 19 26| A 2499 R 5 5 |AA 3845 R & 38
1864109 42 31 23 12 21 12 |AA 3846 R 6 38
1864110 42 32| 179 X 14 10 A 2500 R 5 6 | AA 3870 R 16 oo
1864111 42 30 16 10 21 13 |AA 4264 R 45 oo
1864112 42 30 1 a 243 X 14  9|A 2501 R 5 4 |AA 4369 R 6 38
1864113 42 29 16 9 21 9 |AA 4442 R 38 5
1865182 42 3 A 258 R 3 17]A 2502 R 21 15| AA 4507 R 22 39
1856970 41 49 5 12| A 2530 R 4 8|AA 4618 R 37 47
1662230 ) 5 21 15| A 2564 R 21 9 38 13
18726138 al 2 1A 286 R 13 48| A 2610 R 38 3 39 12
1879352 A 310 R 25 18 39 3 39 31
1880225 41 19| a 320 R 18 13| A 2613 R 37 49 | AA 4837 R 27 36
1880254 37 31 ]aA 321 R 27 32 39 35 | AA 4955 R 31 7
42 15 | A 333 R 29 10| A 2621 R 37 30 43 37
1880998 41 5 1A 335 R 26 51 A 2729 R 40 1]AA 4963 R 31 36
41 19 | A 348 R 27 33}A 2730 R 40 17 32 2
1881250 41 29 1A 350 R 28 14} A 2731 R 40 3] AA 4967 R 26 5
1881251 41 30| a 354 R 19 21|A 2732 R 40 19| AA 4968 R 42 38
1881833 42 46 44 121 A 2734 R 40 9| AA 5574 R 37 24
1881835 42 4l 378 R 10 10jA 2755 R 29 25| AA 5593 R 6 38
1881838 42 49 | A 393 R 13 47| A 2756 R 29 26| AA 5594 R 6 38
18818139 42  T|A 487 R 37 361 A 2875 R 3 4| AA 6141 R 15 69
1881841 42 51 A 500 R 15 71fja 2880 R 4 28 16 55
1881864 37 36 16 28 4 34| AA 6142 R 15 70
42 16 47 eo| A 2882 R 40 16 16 56
1881868 42 201aA 519 R 4 5|A 2883 R 40 20| AA 6240 R 13 ee
1881870 42 43| A 572 R 28 400 A 2899 R 40 10| AA 6330 R 6 38
1881998 41 331a 618 R 29 9]l A 2956 R 22 7| AA 6331 R 6 38
1882323 42 16| A 765 R 15 45|/ A 3007 R 17 16| AA 6619 R 9 19
1882356 41 11 16 37| A 3008 R 41 34 10 14

1882358 41 41 , 17 39 A 3009 R 41 48

1883730 42 27 41 131 A 3011 R 41 23

1883732 42 18 42 481 A 3031 R 41 24 AB

1883733 42 23| A 766 R 15 30| A 3068 R 22 6

1883737 42 11 15 37{A 3082 R .37 29
1883739 42 26 15- 511 A 3232 R 19 24| AB 233 R 6 13
1883741 42 42 15 56 21 9| AB 295 R 12 28
1883742 42 28 41 6 31 7| AB 297 R 13 61
1883765 41 10 42 8 43 37| AB 326 R 4 18
1883767 42 22| A 767 R 37 24|l A 3539 R 16 52| AB 518 R 13 55
1886496 41 5 39 20} A 3546 R 6 51| AB 1189 R 38 10
1887889 42 2 41 65 21 10 39 9
1902102 41 52 42 13} A 3612 R 19 16| AB 1545 R 22 15
1903905 42 35| A 776 R 31 38| A 4879 R 12 12| AB 1549 R 21 6
1904370 41 49| A 818 R 28 100 A 5272 R 15 71| AB 1830 R 38 5
1904377 41 18] A 877 R 32 9 16 28| AB 1833 R 38 4
1904829 41 49| A 1149 R 4 15 16 oo 39 4
1904851 41 5/A 1225 R 38 3 47 «o| AB 1860 R 39 14
1906939 41 19 39 31 A 5292 R 27 15| AB 1965 R 39 5
1911097 41 101 A 1248 R 21 1 31 27| AB 2568 R 38 12
1911263 41 471 A 1278 R 3 37 32 3 39 11
1912008 4l 361 A 1401 R 9 35 AB 2687 R 38 7
1913554 41 53 10 11 39 6
1914491 41 53 28 41 AA A8 2805 R 22 15
1914618 41 5314 1449 R 43 53 AB 2820 R 40 5
1917164 41 21 1A 1648 R 10 16 AB 3314 R 13 59
1921351 41 21la 1712 R 21 4| AA 499 R 22 42| AB 4080 R 37 6
A 1853 R 20 24| AA 517 R 22 41 39 6
A 1854 R 20 23| AA 518 R 22 40| AB 4249 R 43 52
A 1855 R 20 19| AA 519 R 22 37| AB 4253 R 26 5
A 1892 R 27 45| AA 883 R 21 51 AB 4254 R 10 6

31 36| AA 1522 R 20 25

32 2| AA 1890 R 15 69

33 3 16 55

A 1999 R 20 16| AA 2064 R 22 39
PC-304-(2-60)



NUMERICAL INDEX

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH" 51

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key

AC AH 576 R 8 15|AH T47T R 20 20 JAH 972 R 28 14

AH 578 R 31 9|AH 748 R 20 17 39 13

AH 581 R 31 12|AH 754 R 29 61 |JAH 973 R 38 2

AC 352 R 32 25 | AH 582 R 11 71 | AH 772 R 30 4 39 2

AC 1079 R 22 35 JAH 583 R 9 17| aAnH 773 R 23 1 |AH 974 R 37 17

AC 1080 R 22 36 {AH 585 R 27 6| AH 774 R 23 3 39 26

AC 1316 R 22 35]AH 589 R 3 23|aH 779 R 25 10 |AH 975 R 37 18

AC 1323 R 9 40 }AH 590 R 3 28 28 31 39 16

. 25 5 { AH 591 R 3 31 AH 780 R 24 17 41 31

"AC 1325 R 9 40 ]AH 592 R 3 9]AH 781 R 24 11 JAH 976 R 38 1

25 5]AH 593 R 3 12|AH 786 R 4 11 39 1

AC 1326 R 25 20 laH 594 R 3 15|AH 788 R 28 21 JAH 977 R 37 59

AC 1328 R 6 16 a4 595 R 3 46|AH 789 R 2 4 |AH 98T R 44 9

AH 596 R 3 T7|AH 793 R 28 20 |AH 1006 R 44 10

AH 597 R 4 27TfAH 794 R 28 16 |AH 1011 R 42 30

AD AH 598 R 4 35| AH 796 R 28 8 JAH 1013 R 33 39

AH 602 R 10 9|AH 800 R 10 9 |AH 1014 R 32 6

AH 604 R 11 41]AH 803 R 4 17 |AH 1016 R 6 46

AD 709 R 22 3 1pAH 605 R 11 35]AH 804 R 3 25 |AH 1023 R 32 1

AD 1606 R 29 21aAH 606 R 11 65|AH 805 R 3 7 ]AH 1024 R 33 47

AD 1771 R 19 30]aH 607 R 11 48| AH 806 R 11 T1]AH 1025 R 32 18

22 20 lAH 608 R 29 13|AH 827 R 7 14 |AH 1028 R 33 33

AD 1772 R 11 64 A 612 R 23 14|AH 808 R 7 20 |AH 1030 R 33 47

AD 1773 R - 10 91aAH 613 R 26 17|AH 812 R 4 10 |AH 1031 R 33 45

27 22 |AH 614 R 26 11|AH 813 R 27 37 |AH 1044 R 33 43

AD 1774 R 10 9}1aH 617 R 18 32|AH 818 R 29 48 |AH 1046 R 34 5

AD 2639 R 38 51AH 619 R 13 42|AH 819 R 28 45 34 6

AH 620 R 13 39|AH 821 R 29 50 |AH 1047 R 7 5

AH 628 R 27 31|AaH 822 R 23 9 |AH 1060 R 27 13

AF AH 631 R 27 23|AH 828 R 11 41 27 13

AH 632 R 27 7la4 830 R ‘6 38 |AH 1064 R 26 3

AH 633 R 27 30jAH 843 R 33 8 JAH 1065 R 26 7

AF 687 R 38 T]AH 635 R 19 29} AH 867 R 11 71 |AH 1066 R 26 2

39 6]AH 638 R 22 1]AH 868 R 33 1]AH 1069 R 21 2

AF 701 R 38 11} aH 639 R 21 11} AH 869 R 33 20 |AH 1072 R 31 39

39 10 | AH 641 R 21 21 AH 874 R 28 20 jAH 1078 R 31 9

AF 2749 R 38 12 jAH 642 R 22 19|AH 875 R 24 17 |AH 1083 R 43 8

39 11 JAH 643 R 22 24)laH 876 R 9 16 |AH 1096 R 28 43

AF 2775 R 21 6 | AH 644 R 22 13| AH 877 R 24 +¢ |AH 1097 R 28 45

AF 3816 R 40 11 }AH 645 R 21 1 25 10 |AH 1098 R 29 50

AF 3817 R 37 47 21 7 25 e |AH 1100 R 29 48

» 38 13| AH 646 R 21 14 28 31 |AH 1102 R 43 6

39 121AH 647 R 22 16)aAH 881 R 28 21]AH 1103 R 10 16

39 31]AH 648 R 21 4]a4 882 R 9 16| AH 1104 R 10 16

AH 649 R 21 & 9 39|AH 1109 R 2 .o

AH 650 R 21 7]l A4 887 R 5 20 7 5

AH AH 655 R 15 70} AH 888 R 5 18|AH 1111 T 4 10

16 561 AH 892 R 7 10]AH 1112 R 33 14

AH 660 R 7 2]AH 897 R 25 <o |AH 1116 R 13 61

AH 507 R 30 &4|AH 661 R 7 4|laAH 899 R 2 ee|AH 1117 R 13 61

AH 508 R 30 1]AaH 662 R 7 81AH 902 R 4 30| AH 1119 R 13 39

AH 509 R 30 8J]AH 665 R 6 33| AH 906 R 24 ee | AH 1121 R 24 5

AH 510 R 6 411 AH 668 R 25 10 25 ee lAH 1131 R 7 1

AH 518 R 25 91AH 670 R 11 8] aH 907 R 24 17} AH 1132 R 7 1

AH 519 R 6 11aH 671 R 2 41 AH 911 R 6 10| AH 1149 R 35 2

AH 520 R 7 59|AH 674 R 31 331 AH 918 R 43 51| AH 1150 R 7 1

AH 523 R 17 eeJAH 675 R 31 14 46 8|AH 1151 R 7 1

18 36| AH 676 R 27 12 44 16| AH 1153 R 7 2

AH 525 R 23 41AH 677 R 27 30} AH 919 R 43 13|AH 1154 R 27 21

AH 533 R 31 32}AH 679 R 27 14)AH 920 R 43 56| AH 1155 R 27 21

3¢  91AH 680 R 27 143 AH 922 R 43 36 | AH 1160 R 7 e

AH 536 R 19 351AH  69C R 23 8fAH 923 R 44 9 46 oo

AH S38 R 19 11 {aAH 691 R 22 25)AH 924 R 44 S|AH 1161 R 2 ee

AH 539 R 19 141 aAH 699 R 7 8]AH 925 R 28 4 T ee

AH 540 R 19 S51AaH 701 R 12 20{AH 931 R 11 72 46 oo

AH 541 R 6 461aAH 702 R 6 38laAaH 932 R 11 72| AH 1162 R 47 e

AH 545 R 31 26 AH 709 R 28 20| AH 934 R 7 59| AH 1163 R 13 .o

AH 549 R 34 6 | AH 711 R 28 43| AH 935 R 19 5 47 ee

AH 553 R 8 14 | aH 713 R 28 8| AH 937 R 6 17|AH 1165 R 7 5

AH 554 R 8 14 {aH 715 R 28 16]AH 938 R 7 S4)AH 1166 R 7 5

AH 556 R 7 6]AH 723 R 25 10| AH 946 R 37 37|AH 1171 R 17 e

AH 557 R 7 2 28 31|AH 966 R 37 6|AH 1173 R 27 37

AH 559 R 9 16 {AH 724 R 25 10 39 6 |AH 1174 R 6 30

AH 560 R 9 17 28 31]|AH 967 R 37 35]AH 1175 R 37 6

AH 562 R 33 19 jAH 728 R 7 17|AH 968 R 37 34 39 6

3¢ 1}AaH 729 R 11 31}AH 969 R 38 6|AH 1176 R 37 34

AH 566 R 2 eslAH T40 R 19 32JAH 970 R 37 S1|AaH 1177 R 27 10

7 16 |AH 744 R 20 15}AH 971 R 37 44 |AH 1179 R 7 23

AH 568 R 6 17 1aH 745 R 20 26 39 33]AH 1180 R 11 31

AH 570 R 7 29 |AH 746 R 20 21 AH 1182 R 11 31
AH 572 R 7 23

PC-304-(2-60) )



NUMERICAL INDEX

52 TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH”

Part No. Page Key Part No. Page Key Part Ne. Page Key Part No. Page MKey
AH 1183 R 9 3418 54 R 6 1218 2129 R 13 64 |D 2478 R 43 61
AH 1184 R 7 17 |8 111 R 31 41 }8B 2274 R 23 4 | D 2887 R 18 28
AH 1185 R 7 17 32 12 28 13 |D 3293 R 29 18
AH 1186 R 25 8 |B la4 R 11 1918 3310 R 31 41
AH 1187 R 25 718 145 R 11 21 32 12
AH 1188 R 24 4 |B 146 R 11 25 DLTX-E
AH 1189 R 24 5 |R 152 R 12 3

25 718 153 R 12 12 C DLTX 26 17 oo
25 8 1B 163 R 26 5 DLTX 46 17 oo
AH 1190 R 26 10 |8 169 R 11 59 E 1994 R 3 1
AH 1191 R 25 19 |r 175 R 11 51 cC 535 R 25 20 | 2150 R 3 16
AH 1192 R 26 71R 177 R 11 47 32 22 5 13
AH 1193 R 12 33 |& 178 R 11 45| C 719 R 6 42 5 21
AH 1194 R 28 20 |m 180 R 11 46| cC 834 R 9 25 22 11
AH 1195 R 28 20 |8 216 R 19 25;C 838 R 33 31 |¢ 2158 R 3 2
AH 1196 R 28 20 23 13| C 840 R 33 32 }F 2302 RT 41 42
AR 1197 R 3 27 46 oo | C 902 R 12 25
3 32 47 0 | C 985 R 32 28
AH 1198 R 3 208 233 R 32 10| C 998 R 12 27 F
AH 1199 R 43 57 18 246 R 3 28]C¢C 1104 R 9 40
AH 1200 R 43 56 |8 247 R 3 29 25 5
AH 1201 R 25 918 259 R 4 29 28 24 | F 288 R 23 19
AH 1202 R 25 11 4 331C 1438 R 18 16 |F 292 R 23 1
AH 1203 R 25 1118 273 R 18 31| C 1479 R 27 15| F 357 R 3 13
AH 1204 R 26 918 274 R 18 30 31 27 }F 473 R 20 8
AH 1205 R 25 12 8B 293 R 13 49 32 31F 690 R 38 10
AH 1206 R 25 12 |8 295 R 13 50} c¢ 1572 R 6 16 39 9
AH 1207 R 28 38 1}8B 297 R 13 55} ¢ 1705 R 4 36 1|F 692 R 38 8
AH 1208 R 31 40 |8B 298 R 13 56| ¢ 1778 R 22 38 39 7
AH 1209 R 31 40 |B 334 R 9 18| ¢ 1982 R 29 8|F 1072 R 19 25
AH 1210 R 31 2118 355 R 6 37} cC 2072 R 9 - 40 23 13
AH 1211 R 4 17 |8 367 R 8 11 25 5 46 e
AH 1213 R 11 718 369 R 6 27 28 24 47 oo
AH 1214 R 11 71 46 ee | C 2175 R 16 58| F 1743 R 4 22
AH 1215 R 11 718 375 R 24 19 ¢ 2378 R 22 35 33 41
AH 1216 R 10 8|8 380 R 24 7 F 2664 R 31 42
AH 1217 R 3 258 387 R 23 3 32 13
AH 1218 R 26 1]8B 402 R 19 44 D F 3322 R 43 14
AH 1219 R 12 13 |8 406 R 19 7 43 48
AH 1220 R 23 4 1B 425 R 43 40 F 3326 R 12 25
AH 1221 R 12 298 426 R 11 20} D 82 R 22 14| F 3362 R 24 19
AH 1222 R 5 318 427 R 43 52| D 157 R 18 23
AH 1223 R 12 3518 430 R 4 25]0D 186 R 4 22
AH 1224 R 28 32 |8 432 R 12 5 33 41 H
A 1225 R 28 32 |8 439 R 4 241D 364 R 7 13
AH 1226 R 9 388 514 R 40 81D 377 R 23 5
AH 1227 R 43 58 |8B 549 R 33 11} p»p 392 R 3 17} H 105 R 30 10
AH 1228 R 11 26 |8 760 R 19 49 5 12| H 107 R 6 41
AH 1229 R 8 14 ]8B 103C R 37 4 21 15§ H 108 R 6 43
AH 1238 R 7 1 39 4| D 399 R 13 60 46 ee
AH 1239 R 7 1 41 43| D 403 R 11 17| H 109 R 3 5
B 1085 R 15 55| D 417 R 3 10 6 36
16 391D 465 R 44 131 H 110 R 6 33
AR B 1107 R 14 22]o 488 R 7 13| H 111 R 6 35
B 1189 R 35  3|D 602 R 37 32 46 e
B 1190 R 35 51D 793 R 2 2R 112 R 19 48
AR 10031 R 17 4|8 1353 R 3 360D 794 R 2 1l H 113 R 19 47
AR 10032 R 17 10]8 1363 R 10 610D 916 R 11 30 46 oo
AR 10033 R 17 S18 1433 R 21 18 23 18| H 115 R 8 14
AR 10034 R 17 24 |BR 1441 R 22 18 25 14| H 116 R 8 14
AR 10C35 R 17 318 1479 R 21 91D 1034 R 17 1lH 117 R 8 12
AR 10045 R 17 218 1504 R 19 15 46 o0 | H 118 RT 8 12
AR 10062 R 17 4118 1520 R 20 610D 1520 R 19 30| H 122 R 25 11
AR 10C65 R 17 408 1521 R 20 5 22 20} H 130 R 26 10
AR 10067 R 17 33|B 1522 R 20 11)p 1592 R 11 64| n 131 R 26 9
AR 10075 R 17 26|88 1523 R 20 7{p 1720 R 13 63| N 132 R 26 1
A2 11001 R 42 718 1539 R 22 510D 1736 R 13 46} H 133 R 26 4
49 11062 R 41 59 |R 1564 R 31 25§D 1737 R 29 48 H 134 R 26 8
42 45 |B 1569 R 23 21D 1761 R 10 9l H 136 R 6 21
AR 11063 R 41 5818 1608 R 37 S551|0p 1851 R 22 41 H 137 R 6 24
42 44 |B 1662 R 37 591D 1868 R 29 54 46 e
AR 12006 R 16 3018 1673 R 6 41D 1938 R 29 49| H 139 R 23 10
AR 12011 R 15 2718 1843 R 33 421D 2009 R 7 281} H 140 R 23 9
AR 12012 R 16 ee |B 1947 R 37 15D 2122 R 22 34 H 141 R 23 8
39 271D 2304 R 19 61H 142 R 23. 7
B 1951 R 18 331D 2309 R 10 91H 143 R 24 5
B B 2121 R 13 48 27 22| H 144 R 25 8
B 2122 R 13 62}D 2425 R 3 391|H 145 R 25 7
B 2124 R 13 571D 2440 R 3 18} H 146 R 24 4
= 33 R 31 24 |8 2127 R 13 47 2 %? H 147 R 24 3

PC-304-{2-60)



NUMERICAL INDEX

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH" 53

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Koy
H 148 R 25 15 |H 243 R 9 21}|H 338 R 11 29 |H 417 R 6 8
H 149 R 26 17 |H 245 R 9 20| H 339 R 11 24 |H 418 R 27 14
H 150 R 24 2 46 ee | H 342 R 10 9 |H 419 R 27 14
H 151 R 25 13 H 246 R 9 221H 343 R 10 7 H 420 R 27 13
H 152 R 26 1} 11 40| H 344 R 10 8 |H 421 R 27 40
H 154 R 25 9 |H 247 R 9 491 H 345 R 10 1iH 422 R 27 10
28 22 |H 248 R 5 22|H 346 R 11 41 jH 423 R 27 6

H 155 R 25 12 9 50| H 347 R 11 42 |H 424 R 27 3
H 156 R 25 11 46 e 18 71H 425 R 27 4
H 157 R 25 16 |H 249 R 9 30{H 350 R 11 36 |H 427 R 27 5
H 158 R 25 15 |H 250 R 9 31 46 <o |H 428 R 27 5
H 159 R 25 15 |H 251 R 9 29| H 351 R 11 39 |H 429 R 27 12
47 ee |H 252 R 9 28 46 ee |H 430 R 27 i1

H 160 R 25 15 |H 253 R 9 26 47 ee |H 434 R 27 21
H 161 R 25 1]H 254 R 9 27}H 352 R 11 34 |H 435 R 27 41
28 28 |H 255 R 9 32|H 353 R 11 60 |H 436 R 27 16

H 162 R 25 -4 |H 258 R 8 9} H 354 R 11 56 |H 437 R 27 16
28 27 |H 259 R 8 T7|H 355 R 11 54 |H 441 R 27 38

H 163 R 25 4 | H 260 R 8 4| H 356 R 11 55 |H 442 R 27 24
28 27 |H 261 R 8 5| H 358 R 11 53 |H 443 R 27 26

H 164 R 25 4 | H 262 R 8 6| H 359 R 11 65 |H 444 R 27 oo
28 27 |H 263 R 8 8| H 360 R 11 63 |H 445 R 27 29

47 ee | H 265 R 8 1l H 361 R 11 62 |H 449 R 27 17

H 165 R 25 19{H 266 R 8 2| H 362 R 11 61 |H 454 R 19 19
H 166 R 19 11 46 e 46 oo |H 455 R 19 22
H 167 R 19 37 |H 269 R 31 3 47 ee |H 458 R 22 2
H 168 R 19 33| H 270 R 31 41 H 363 R 11 68 |H 476 R 22 21
H 169 R 19 12 | H 271 R 31 41 H 364 R 11 S0 |H 477 R 22 23
H 170 R 19 10| H 272 R 31 41 H 369 R 29 22 |H 483 R 22 8
H 171 R 19 36| H 273 R 31 8| H 370 R 29 3 |H 484 R 22 10
H 172 R 19 16| H 276 R 31 18} H 372 R 29 20 |H 488 R 21 14
H 173 R 19 39}H 277 R .31 12} H 373 R 29 21 |H 489 R 21 17
H 174 R 19 8| H 278 R 31 13| H 375 R 23 14 |H 494 R 21 8
H 175 R 19 9]1H 279 R 18 22| H 376 R 23 15| H 496 R 6 5
H 176 R 19 27| H 280 R 18 21 28 71H 497 R 21 12
H 177 R 19 51 H 281 R 18 14 47 <o |H 499 R 21 3
H 178 R 19 5 H 282 R 18 25| H 378 R 23 11} H 500 R 2 12
H 179 R 19 4 | H 283 R 18 35| H 380 R 23 21 |H 501 R 2 11
46 ee | H 284 R 18 12| H 381 R 24 11 46 oo

H 190 R 31 26|H 285 R 18 6 24 17 47 oo
H 194 R 31 32| H 286 R 18 51 H 382 R 24 10| H 502 R 6 10
34 91 H 287 R 4 141 H 383 R 24 15| H 503 R 6 29

H 196 RT 31 35]H 288 R 4 171 H 384 R 24 12 46 oo
33 40} H 289 R 4 23| H 385 R 24 16 | H 505 R 6 14

H 197 R 31 21|H 290 R 4 211 H 386 R 12 10}|H 506 R 6 11
H 198 R 31 22| H 291 R 4 3] H 387 R 12 11 }|H 509 R 23 11
H 199 R 31 23| H 292 R 4 6 47 <o |H 511 R 7 55
H 200 R 31 40| H 293 R 4 1| H 388 R 12 32 |H 512 R 9 1
H 201 R 34 6 |H 294 R 4 21 H 389 R 12 33| H 513 R 9 2
H 202 R 33 16 43 91 H 390 R 12 29| H 516 R 22 28
34 2| H 295 R 4 16| H 392 R 12 14 | H 526 kK 43 13

H 203 R 33 19} H 296 R 4 381 H 393 R 12 16 | H 537 R 7 2
34 1|H 297 R 4 321 H 394 R 12 15| H 539 R 7 4

H 204 R 3¢ 12| H 300 R 3 22| H 395 R 12 13 | H 546 R 31 30
H 295 R 34 11| H 3C2 R 3 27| H 396 R 12 35| H 555 R 31 31
H 212 R 7 5 3 e} H 397 R 5 11} H 556 R 21 8
H 213 R 7 2|H 304 R 3 32 12 34 | H 577 R 22 6
H 214 R 7 3 3 ee 43 4| H 589 R 6 30
H 220 R 35 1|H 305 R 3 33 47 ee | H 594 R 28 21
H 221 R 35 3| H 306 R 3 20| H 398 R 5 11| H 595 R 28 32
H 222 R 35 51H 307 R 3 26 12 34 |H 597 R 28 37
H 225 R 7 16| H 309 R 3 42 43 4 | H 598 R 28 38
H 226 R 7 17| H 310 R 3 41|H 399 R 5 11 |H 599 R 28 34
H 227 R 7 29} H 311 R 3 43 12 34 |H 606 R 29 63
H 229 R 7 23]H 312 R 3 40 43 4 | H 601 R 28 44
H 230 R 7 22|H 313 R 3 44 47 ee |H 602 R 28 44
46 oo |H 315 R 3 11|H ann R 12 21 47 ee

H 231 R 7 14} H 316 R 3 24{H 401 R 12 Zz|H 603 R 28 44
H 233 R 7 15| H 325 R 4 37|H 402 R 18 32 |H 604 R 29 62
46 oo | H 326 R 2 41 H 403 R 18 27 |H 6C6 R 29 60

H 234 R 7 20 ]|H 327 R 2 8| H 404 R 18 1|H 607 R 29 59
H 236 R 7 18} H 328 R 2 T|H 405 R 18 2 |H 638 R 28 8
H 237 R 7 19 28 33|H 407 R 13 42 |H 609 R 28 11
46 e 47 oo} H 41C R 12 38 |H 611 R 28 9

H 238 R 7 25|H 33C R 10 16}H 412 R 13 41 }H 612 R 28 15
H 239 R 7 24 |H 331 R 11 31|H 413 R 13 40 |H 613 R 28 12
46 oo | H 222 R 11 33}]H 414 R 13 40 47 ee

] 242 R 9 34 }H 224 R 11 18 47 oo |H €15 R 28 16
H 232 & 11 71}H 415 R 12 1}H 616 R 28 17

H 337 R 11 28|H 416 R 12 2|+ 520 R 25 19

2C-304-{2-60)



NUMERICAL INDEX

84 TRACTORS—MODELS “M,” “HMN,” “HNH,” AND “HWH"

Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
H 623 R 20 4 | H 785 R 25 1 H 888 R 43 54 I H 1013 R 42 34
H 624 R 20 1 28 28] H 889 R 43 55 | H 1014 R 42 33
H 625 R 20 14 |H 786 R 25 12| H 891 R 11 72 | H 1015 R 42 29
H 631 R 24 3 |H 787 R 2% 11| H 892 R 11 72 }H 1016 R 21 14

27 7 |H 788 R 24 15| H 898 R 29 16 {H 1019 R 19 13
H 632 R 24 2 |H 789 R 28 32| H 899 R 6 11| H 1022 R 34 5
H 665 R 15 47 |H 791 R 28 21} H 900 R 21 14 | H 1023 R 34 12
H 666 R 14 13 IH 792 R 25 9| H 905 R 19 51 H 1024 R a4 11

16 14 28 22|H 906 R 19 51 H 1026 R 31 40
H 671 R 7 17 (H 793 R 9 16| H 907 R 19 81 H 1028 R 43 8
H 672 R 11 17 9 39|H 908 R 19 37 | H 1030 R 30 1
H 673 R 3 44 {H 796 R 22 giH 909 R 19 451 H 1032 R 28 45
H &74 R 7 22 |H 797 R 22 10} H 912 R 6 101 H 1033 R 29 48
H 679 R 27 21 44 6 H 913 R 37 371 H 1034 R 29 54
H 684 R 5 52 |H 798 R 24 18} H 914 R 37 37| H 1039 R 13 58
H 685 R 5 52 |H 800 R 7 10} H 915 R 37 4011 H 1042 R 24 5
H 689 R 4 1 |H 801 R 7 S 39 28 25 7
H 700 R 2 4| H 802 R 5 31 H 916 R 37 41 | H 1043 R 24 5
H 701 R 22 14 |H 803 R 5 20 39 29 25 8
H 702 R 28 8 |H 804 R 5 18| H 917 R 37 42 | H 1044 R 24 5
H 703 R 24 17 | H 807 R 5 7 39 30 25 6
H 704 R 24 11 |H 808 R 5 gl H 918 R 18 34 | H 1045 R 24 5
H 705 R 2« 8 |H 810 R 7 5| H 921 R 37 13 25 18
H 707 R ¢ 38 [H 818 R 24 15 39 37| H 1046 R 24 4
H 708 R 28 16 |H 819 R 24 18| H 922 R 37 27 24 5
H 710 R 24 15 | H 824 R 43 57 39 18 | H 1047 R 24 5
H 711 R 24 16 |H 825 R 43 581 H 925 R 37 46 | H 1050 R 30 3
H 712 R 24 1z {H 826 R 43 60} H 936 R 37 20| H 1058 R 43 9
H 714 R 24 10 | H 827 R 43 6 39 22| H 1059 R 6 19
H 715 R 24 9 |H 828 R 43 59| H 938 R 37 1 7 a0

47 os |H 829 R 43 5 39 11H 106C R 6 18
H 717 R 23 19 |H 830 R 43 21 H 939 R 37 22 7 oo
H 718 R . 23 17 |H 831 R 43 46 39 25| H 1061 R 6 20
H 719 R 23 16 |H 832 R 43 45|H 943 R 44 10 T oo

47 ee | H 833 R 43 15| H 944 R 44 18 | H 1062 R 6 19
H 720 R 23 15 |H 834 R 43 14| H 945 R 44 14 | H 1085 R 21 14

28 7 43 48| H 946 R 44 8| H 1086 R 21 17

47 oo |H 835 R 43 16 |H 947 R 44 7| H 1091 R 7 2
H 721 R 23 8 | H 836 R 43 42| H 948 R 44 15 | H 1109 R 21 17
H 722 R 23 21 | H 837 R 43 41| H 949 R 44 1| H 1110 R 8 14
H 723 R 23 9 |H 838 R 43 39} H 950 R 44 2

47 oo |H 839 R 43 12| H 952 R 22 32
H 724 R 28 18 44 11| H 953 R 22 31 IVA
H 726 R 28 21 |H 840 R 43 11| H 954 R 22 33
H 728 R 28 17 |H 842 R 43 81 H 957 R 26 3
H 733 R 11 31 | H 843 R 43 321 H 958 R 26 7] 1vVA 583 14 5
H 734 R 11 71 {H 844 R 43 34| H 959 R 26 2 16 5
H 735 R 10 15 | H 845 R 43 31| H 960 R 32 6| IXA 256 15 42
H 736 R 10 13 | H 846 R 43 30| H 961 R 32 5 15 SO0
H 739 R 10 4 | H 847 R 43 291 H 963 R 32 17 15 65
H 741 R e 19 |H 848 R 43 47|H 965 R 33 37 16 53

9 37 |H 850 R 43 50| H 966 R 32 11

46 oo | H 851 R 43 49| H 967 R 33 47
H 742 R 9 42 |H 852 R 43 20| H 968 R 33 47 JD
H 743 R 3 & | H 853 R 43 18| H 969 R 33 48

6 44 |H 854 R 43 25| H 970 R 32 20
H 744 R e 35 |H 855 R 43 24| H 971 R 32 18| Jn 16 R 35 6
H 745 R ¢ 35 |H 856 R 43 211 H 973 R 33 45| JD 19 R 346 6
H 746 R 9 35 |H 857 R 43 27| H 977 R 33 42 34 16
H 748 R 3 25 |H 858 R 43 26| H 978 R 33 38| JD 110 R 45 o6
H 750 R 10 16 | H 862 R 43" 35| H 979 R 33 46 | JD 111 R 45 oo
H 751 R 11 36 |H 863 R 43 62|H 980 R 32 26| JD 112 R 45 o8

46 oo | H 864 R 12 31|H 981 R 32 26| JD 113 R 45 e
H 752 R 2 45 43 3|H 982 R 32 29| Jn 114 R 45 oo
H 753 R 29 55 | H 865 R 44 20fH 983 R 32 271 Jp 115 R 45 oo
H 756 R 29 50 | H 868 R 44 12| H 987 R 7 53} JD 116 R 45 e
H 760 R 33 1 IH 869 R 44 111 H 991 R 35 1}{JD 118 R 45 oo
H 763 R 23 7 |H 870 R 44 15| H 999 R 27 ese | JD 119 R 45 we
H 764 R 22 6 | H 871 R 44 141 H 1000 R 27 ees | JD 235 R 45 ee
H 765 R 23 20 {H 872 R 44 13| H 1001 R 27 ee | JD 236 R 45 oo
H 768 R 33 15 |H 873 R 44 10|H 1002 R 27 e | JD 237 R 45 oo
H 769 R 33 13 |H 874 R 44 16 |H 1004 R 27 5| Jp 238 R 45 o
H 770 R 33 21 |H 875 R 44 17{H 1005 R 27 5} JD 239 R 45 a0
H 771 R 33 12 |H 876 R 28 41H 1006 R 42 37| JD 243 R 45 oo
H 772 R 33 9 |H 877 R 44 6|H 1007 R 42 31| JD 246 R 45 ee
H 778 R 9 &40 [H 878 R 44 TIH 1008 R 42 321} JD 247 R 45 e
H 780 R 11 71 |H 879 R 44 5|H 1009 R 42 30| JD 250 R 45 oo
H 731 R 11 26 |H 880 R 44 51H 1010 R 42 38 | JD 251 R 45  ee
H 782 R 11 27 |H 881 R 44 22 |H 1011 R 42 36 | JD 252 R 45  ee
H 784 R 5 16 |H 887 R 44 31H 1012 R 42 35| JD 253 R 45 oo
PC-304-(2-60)



NUMERICAL INDEX

TRACTORS—MODELS “H,” “HN,” “HNH,” AND “HWH” 55
Part No. Page Key Part No. Page Key Part No. Page Key Part No. Page Key
JD - 254 R 45 oo s 1506 17 21
JD 255 R 45 ee M S 2041 17 4
J 257 R 45 e s 2151 17 22
Jb 258 R 45 ee s 2154 17 45
o 259 R 45 e M 42 xA 14 6|S 2502 17 5
JD 260 R 45 o6 16 615 2575 17 8
o 261 R 45 ee s 2577 17 27
J 262 R 45 e s 2578 17 25
JD 263 R 45 e P s 2579 17 30
o 264 R 45 e s 2613 17 18
b 265 R 45 oo s 2614 17 23
o 267 R 45 oo |, . 17 es|S 2615 177
Jo 268 R 45 1
P 850 17 42
J 269 R 45 1
P 1205 17 15
J0 1241 R 35 2
P 1206 17 32
J0 1251 R 35 2
P 1207 17 31
Jo 1252 R 35 2 |p 1209 17 28
D 1262 R 3 6 p 130 17 x 1e13 15 44
J0 5202 R 45 oo o 1559 17 o ]x 2708 15 28
JD 5205 R 45 o X 2719 14 14
JD 5240 R 45 2 X 2723 15 61
JD 5241 R 45 3 X 2766 15 27
Jo 5242 R 45 4 R X 2798 15 39
JD 5243 R 45 5 X 2915 17 14
D0 5244 R 45 5 X 2938 15 62
JD 5260 R 45 o 2 ;ggg ﬁ 22 ;g X 2939 17 10
Jb 5261 R 45 oe X 2940 179
R 10010 R 17 44
JD 5262 R 45 oo X 2944 17 24
R 10029 R 17 15
JD 5263 R 45 ee X 2945 17 2
R 10030 R 17 32
Jo 5264 R 45 ee X 2948 17 3
R 10031 R 17 31
Jo 5265 R 45 oo X 2949 17 40
R 10036 R 17 11
o 7151 P 5 3 X 3043 14 23
R 10038 R 17 35
12 17 |} 1o0a: R 1o olx 30% 15 34
Jo 7152 R 5 9 X 3114 14 11
R 10045 R 17 21
1219 [g 10053 R 17 22 16 11
J0 7153 R 5 10 X 3343 15 49
R 10057 R 17 45
12 18 |3 1o0e7 R T8 x ssa1 16 19
J0 7156 R 28 42 | Tooes R Toalx ss2e 16 35
J0 7169 R 9 36 s Iooss R 5 x sses 16 15
J0 7180 R 41 37 ‘ X 5614 16 40
R 10070 R 17 25
Jb 7207 H 25 13 |3 10091 R v 30 16 o
J0 7243 R 3% 3 |5 10072 R 1ode|x se1s 16 27
JD 7243 T 33 17 X 5617 16 46
R 10073 R 17 23
36 3[R 1o07a R 1723 x sess 16 51
J0 7250 R 25 7 X 5760 16 30
28 26 | R 10075 R 17 341y 5996 16 43
R 10076 R 17 6
38 7T 1gp 10077 R 17 29 16 s
Jo 7262 R 25 14 X 6000 16 50
R 10079 R 17 43
33 18 X 6500 16 27
R 10147 R 17 42
, 34 4 X 7074 16 27
R 10172 R 17 28
JD 7264 R 31 5 ,
5 738 R 25 o |rR 11086 R 41 67
20 25 |R 11087 R 41 35
29 22 |r 11088 R 41 54
PR T
JC 7395 R 27 25 | Iloes ® #2280y s59e 16 23
Jp 7418 R 27 28 PSR
jE ;Zgg R gz 2 |r 11093 R 41 61
c 2 2e e |R 11006 R 41 38
o 7432 R 28 2% |r 11097 R 41 50
2828 1 11100 R bt
JD 7538 R 13 iz R 11105 R 41 49
Jb 7655 R 13 51 |R 11106 R 41 18
R 11109 R 41 47
J& 7656 R 13 53
R 1111C R 41 36
7657 R 13 52
D Tess R 33 iR 20269 R 4 15
JD 7689 R 28 39 |R 21028 R 35 3
R 21097 R 3 38
Jb 7696 R 9 51 0
R 21099 R 3 38
50 7697 R 10 12 R 21720 & 2 38
o 7698 R 31 28 |*° eo
0 7759 33 44
J 7515 R 5 16
Jo 8102 R 27 9 S
Jo 8106 R 25 8
28 23
Jo 8110 R 25 e | 93 B 17 11
SO B 251 2 17 35
Jo 8212 H 31 5 |° 763 1719

PC-304-(2-60)



	ALPHABETICAL INDEX
	A
	Air Cleaner and Crankcase Ventilator

	B
	Brake and Final Drive

	C
	Camshaft and Associated Parts
	Carburetor
	Clutch
	Connecting Rods
	Cooling System
	Countershaft and Reverse Gear
	Crankcase
	Crankshaft, Pistons, and Associated Parts
	Cylinder Block, Head, and Associated Parts

	D
	Decalcomania Sets
	Differential
	Drawbar

	E
	Electric Equipment

	F
	Front and Rear Lamps
	Front End, "HN" and "HNH"
	Front End, "HWH"
	Front Wheel, "H" and "HWH"
	Fuel System

	G
	Gasket Sets
	Gauges
	Gearshift
	Generator and Relay
	Governor and Fan

	H
	Hood and Grilles

	I
	IDVIEW

	L
	Lighting Equipment Only
	Lubricating System
	Lubrications Assemblies, Governor and Camshaft

	M
	Magneto and Cables
	Main case
	Manifold
	Muffler and Exhaust Pipe

	O
	Oil Filter
	Oil Pump and Oil Pipes

	P
	Pedestal and Steering assembly
	Pistons, Connecting Rods, and Crankshaft
	Power Lift
	Power Lift Cylinder
	Power Lift Duplex Control Valve
	Powershaft
	Pulley and Clutch

	R
	Radiator
	Rear Wheel Equipment
	Replacement Assemblies (Engine)

	S
	Seat and Platform
	Shift Forks
	Shutter and Controls 
	Sliding Gears and Shaft
	Spark Plugs
	Starting and Lighting Equipment
	Starting Motor
	Steering

	T
	Throttle Control
	Tools

	V
	Valves and Tappets



